
SECTION INDEX

Section 001 - Frame, Drum, Wheel Column

SECTION INDEX

Section 001 - Frame, Drum, Wheel Column

1.01 FRAME PARTS

1.02 WHEEL COLUMN

1.03 WHEEL COLUMN

1.04 WHEEL COLUMN

1.05 WHEEL COLUMN

1.07 STEERING

1.08 STEERING

1.09 TOW HITCH



 



1.01 p1 3/2020

FRAME PARTS



1.01 p1 3/2020

FRAME PARTS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 05.73120 1 PIN 5/32" x 2-15/16" L, Hair Pin Pin: Hair 5/32 x 2-15/16 Znc
2 21.20794 1 TOGGLE SWITCH SINGLE POLE SINGLE THROW Switch:

Spst Remote Pump
3 21.24493 8 SHIELD  Shield: Hose Protector 12 In.
4 32.04687 6 ADAPTER  Adapter: 1/2 FJIC x 3/8 FPT
5 42.0700872 1 PIN  Pin: Wheel Lock Pivot
6 42.0800135 1 MODULE  Module: Node IQAN Xa2
7 42.0800386 1 FILLER CAP  Filler: Hopper CE
8 42.0800390 1 FILLER CAP  Filler: Hopper EE
9 NSS 1 NOT SOLD SEPARAT  Pin: Feedtable Lock

9a 908157 1 WASHER  Washer Flat 7/8 in. Stainless Steel Special
9b 908152 1 SPRING  Spring Compression 1 in. OD x 2.5 in.
9c 42.0800697 1 PIN  Pin Feed Table Lock
9d 09.72003 1 PIN  Pin Roll 3/16 x 2 in.
10 42.0801346.5 1 GUARD  Guard: Module
11 42.0802125.8 1 LOCK  Lock: Transport
12 42.0901287 1 SHIELD  Shield: Planetary Coupler
13 42.1120512 1 WEAR STRIP  Uhmw: Black Virgin 1/4 x 6 x 120
14 42.1202030 1 SEAL  Kit: Seal Rotor Cover-Inner/Outer (Consists of 1 Inner

& 1 Outer Seal)
15 42.1202030 1 SEAL  Kit: Seal Rotor Cover-Inner/Outer (Consists of 1 Inner

& 1 Outer Seal)
16 42.1550172 1 PIN  Pin: Hitch 5/8 In. x 6-1/2 In.
17 44.25781 12 SHIELD  Shield: Hose Protector 6 In
18 900494 10 WASHER  Washer: Flat 5/16 In. Std Yellow Zinc
19 900495 4 WASHER  Washer: Flat 3/8 In. Std
20 906400 4 LOCK NUT  Nut: Hex Nylon Lk 3/8-16
21 906483 21 LOCK NUT  Nut: Hex Nylon Lk 5/16-18
22 907234 2 WASHER  Washer: Stainless Steel Flat 1/4 In.

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



1.01 p2 3/2020

FRAME PARTS



1.01 p2 3/2020

FRAME PARTS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

23 907322 2 BOLT  Bolt: Hhd Stainless Steel 1/4-20 x 1
24 907389 2 LOCK NUT  Nut: Hex Stainless Steel Nylok 1/4-20
25 907617 4 BOLT  Bolt: Hhd G5 5/16-18 x 5-1/2
26 907726 15 BOLT  Bolt: Elevator 5/16-18 x 1-1/4 In. Yellow Zinc
27 907727 4 CARRIAGE BOLT  Bolt: Car Stainless Steel 3/8-16 x 1-1/4

In.
28 908480 6 TOOTH  Connector: 3/8 MPT x 3/8 Tube
29 908560 1 PIN  Pin: 1/4 x 1-1/2 Hd Spiral

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



1.02 p1 3/2020

WHEEL COLUMN



1.02 p1 3/2020

WHEEL COLUMN

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 07.17862 3 FITTING  Adapter 1/2 M JIC To 1/2 MPT
2 32.01940 2 ADAPTER  Adapter:-12 MORB 1/2 MJIC
3 42.0800836 1 SPRING  Spring Brake
4 42.0800849 2 BRAKE SPRING  Brake Shoe Modified
5 42.0801064 1 BRAKE  Brake Comb Spring 30/30 (mod)
6 42.0802271.8 1 SUPPORT  Wdmt: Ce Ts Wheel Column
7 42.1010057.8 1 DRUM  Drum Brake - Machined
8 42.1010058 1 SPIDER  Spider Brake (mod Valmet)
9 42.1201000 8 STUD  Stud Wheel Drive - Class 5

10 42.1201012.8 1 BRACKET  Bracket S Cam Shaft - Wheel Brake
11 42.1201018.5 1 REMAN-FINAL DRIVE  Drive Wheel Class 5 Blk Bruin -

Mchnd
12 42.1201021 1 RING  Ring Wheel Column Retaining 5 in.
13 42.1201023 1 SPACER  Spacer - Wheel Column Brnz
14 42.1201203.8 1 PLATE  Plate S Cam Brkt Clmn Mnt
15 42.1501178 2 KIT  Bushing Brake Shoe Pin
16 42.1501178 2 KIT  Pin Brake Shoe
17 42.1501178 2 KIT  Roller Brake Shoe
18 42.1501178 4 KIT  Ring Snap
19 42.1501178 6 KIT  Washer Brake Shoe
20 42.1501180.8 1 ADJUSTER  Adjuster Slack
21 42.1501181 1 CAM  Cam  S
22 42.1501185 1 CLEVIS  Clevis Air Can (Includes Pins)

22a 906507 1 PIN  Pin (Included With Clevis)
22b 900529 1 PLATE  Pin (Included With Clevis)
23 42.1501189 1 SEAL  Seal Cam Brake
24 42.1501190 1 BUSHING  Bushing Cam
25 42.0802382 2 ADAPTER  Adapter: 3/4 BSPP x -12 FORB
26 42.1540355 1 ADAPTER  Adapter Black Bruin 8f4omxs
27 42.1550151 8 NUT  Nut - Lug Flanged 3/4 in. NF W183
28 42.1550360 10 BOLT  Sochdblt - 12mmx90mm G12.9 Din912
29 42.1550380 4 WASHER  Washer Cam

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



1.02 p2 3/2020

WHEEL COLUMN



1.02 p2 3/2020

WHEEL COLUMN

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

30 42.1550381 1 RING  Ring Snap
31 42.1550411 10 NUT  Hhdnut - M12-1.75 Jam
32 900360 1 TERMINAL  Hhd Jam Nut 5/8-18 Fin
33 900371 2 HOSE  Hhdnut - 5/8-11
34 900506 4 LOCK WASHER  Washer - Lock 1/2
35 900508 10 LOCK WASHER  Lockwasher 5/8 Yellow Zinc
36 901633 2 BOLT  Hhdblt - 3/8-16 x 2 G5
37 900358 2 JAM NUT  Hhdnut - Jam 3/8-16
38 907779 2 LOCK NUT  Nut: Hex Nylon Lk 3/8-16 Flanged
39 907298 16 SCREW  Shcs 3/8-16 x 1-1/4 in.
40 73385655 4 BOLT  Hhdblt Gr8 1/2-13 x 3-3/4
41 907969 8 BOLT  Hhdblt G 10.9 M16 x 75
42 908144 16 WASHER  Lockwasher 3/8 Spcl
43 73385656 2 ELEC CONNECTOR  Connector: 3/8 MPT x 3/8 Tube
44 42.1501178 1 KIT  Kit Brake hardware (Includes Items 15-19)
45 42.1502137 1 BUSHING  Bushing (Included with Item 6)

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



1.03 p1 3/2020

WHEEL COLUMN



1.03 p1 3/2020

WHEEL COLUMN

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 07.17862 3 FITTING  Adapter 1/2 M JIC To 1/2 MPT
2 32.01940 2 ADAPTER  Adapter:-12 MORB 1/2 MJIC
3 42.0800836 1 SPRING  Spring Brake
4 42.0800849 2 BRAKE SPRING  Brake Shoe Modified
5 42.0802272.8 1 SUPPORT  Wdmt: CE FTS Wheel Column
6 42.1010057.8 1 DRUM  Drum Brake - Machined
7 42.1010058 1 SPIDER  Spider Brake (mod Valmet)
8 42.1201000 8 STUD  Stud Wheel Drive - Class 5
9 42.1201012.8 1 BRACKET  Bracket S Cam Shaft - Wheel Brake

10 42.1201018.5 1 REMAN-FINAL DRIVE  Drive Wheel Class 5 Blk Bruin -
Mchnd

11 42.1201021 1 RING  Ring Wheel Column Retaining 5 in.
12 42.1201023 1 SPACER  Spacer - Wheel Column Brnz
13 42.1201203.8 1 PLATE  Plate S Cam Brkt Clmn Mnt
14 42.1501178 2 KIT  Bushing Brake Shoe Pin
15 42.1501178 2 KIT  Pin Brake Shoe
16 42.1501178 2 KIT  Roller Brake Shoe
17 42.1501178 4 KIT  Ring Snap
18 42.1501178 6 KIT  Washer Brake Shoe
19 42.1501180.8 1 ADJUSTER  Adjuster Slack
20 42.1501181 1 CAM  Cam  S
21 42.1501184.8 1 BRAKE  Can Air
22 42.1501185 1 CLEVIS  Clevis Air Can (Includes Pins)

22a 906507 1 PIN  Pin (Included With Clevis)
22b 900529 1 PLATE  Pin (Included With Clevis)
23 42.1501189 1 SEAL  Seal Cam Brake
24 42.1501190 1 BUSHING  Bushing Cam
25 42.0802382 2 ADAPTER  Adapter: 3/4 BSPP x -12 FORB
26 42.1540355 1 ADAPTER  Adapter Black Bruin 8f4omxs
27 42.1550151 8 NUT  Nut - Lug Flanged 3/4 in. Nf W183
28 42.1550360 10 BOLT  Sochdblt - 12mmx90mm G12.9 Din912
29 42.1550380 4 WASHER  Washer Cam

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



1.03 p2 3/2020

WHEEL COLUMN



1.03 p2 3/2020

WHEEL COLUMN

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

30 42.1550381 1 RING  Ring Snap
31 42.1550411 10 NUT  Hhdnut - M12-1.75 Jam
32 900360 1 TERMINAL  Hhd Jam Nut 5/8-18 Fin
33 900371 2 HOSE  Hhdnut - 5/8-11
34 900506 4 LOCK WASHER  Washer - Lock 1/2
35 900508 10 LOCK WASHER  Lockwasher 5/8 Yellow Zinc
36 901633 2 BOLT  Hhdblt - 3/8-16 x 2 G5
37 900358 2 JAM NUT  Hhdnut - Jam 3/8-16
38 907779 2 LOCK NUT  Nut: Hex Nylon Lk 3/8-16 Flanged
39 907298 16 SCREW  Shcs 3/8-16 x 1-1/4 in.
40 73385655 4 BOLT  Hhdblt Gr8 1/2-13 x 3-3/4
41 907969 8 BOLT  Hhdblt G 10.9 M16 x 75
42 908144 16 WASHER  Lockwasher 3/8 Spcl
43 73385656 1 ELEC CONNECTOR  Connector: 3/8 MPT x 3/8 Tube
44 42.1501178 1 KIT  Kit Brake hardware (Includes Items 14-18)
45 42.1502137 1 BUSHING  Bushing (Included with Item 5)

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



1.04 p1 3/2020

WHEEL COLUMN



1.04 p1 3/2020

WHEEL COLUMN

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 07.17862 3 FITTING  Adapter 1/2 M JIC To 1/2 MPT
2 32.01940 2 ADAPTER  Adapter:-12 MORB 1/2 MJIC
3 42.0800836 1 SPRING  Spring Brake
4 42.0800849 2 BRAKE SPRING  Brake Shoe Modified
5 42.0801064 1 BRAKE  Brake Comb Spring 30/30 (mod)
6 42.0802275.8 1 SUPPORT  Wdmt: EE TS Wheel Column
7 42.1010057.8 1 DRUM  Drum Brake - Machined
8 42.1010058 1 SPIDER  Spider Brake (mod Valmet)
9 42.1201000 8 STUD  Stud Wheel Drive - Class 5

10 42.1201012.8 1 BRACKET  Bracket S Cam Shaft - Wheel Brake
11 42.1201018.5 1 REMAN-FINAL DRIVE  Drive Wheel Class 5 Blk Bruin -

Mchnd
12 42.1201021 1 RING  Ring Wheel Column Retaining 5 in.
13 42.1201023 1 SPACER  Spacer - Wheel Column Brnz
14 42.1201203.8 1 PLATE  Plate S Cam Brkt Clmn Mnt
15 42.1501178 2 KIT  Bushing Brake Shoe Pin
16 42.1501178 2 KIT  Pin Brake Shoe
17 42.1501178 2 KIT  Roller Brake Shoe
18 42.1501178 4 KIT  Ring Snap
19 42.1501178 6 KIT  Washer Brake Shoe
20 42.1501180.8 1 ADJUSTER  Adjuster Slack
21 42.1501181 1 CAM  Cam  S
22 42.1501185 1 CLEVIS  Clevis Air Can (Includes Pins)

22a 906507 1 PIN  Pin (Included With Clevis)
22b 900529 1 PLATE  Pin (Included With Clevis)
23 42.1501189 1 SEAL  Seal Cam Brake
24 42.1501190 1 BUSHING  Bushing Cam
25 42.0802382 2 ADAPTER  Adapter: 3/4 BSPP x -12 FORB
26 42.1540355 1 ADAPTER  Adapter Black Bruin 8f4omxs
27 42.1550151 8 NUT  Nut - Lug Flanged 3/4 in. NF W183
28 42.1550360 10 BOLT  Sochdblt - 12mmx90mm G12.9 Din912
29 42.1550380 4 WASHER  Washer Cam

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



1.04 p2 3/2020

WHEEL COLUMN



1.04 p2 3/2020

WHEEL COLUMN

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

30 42.1550381 1 RING  Ring Snap
31 42.1550411 10 NUT  Hhdnut - M12-1.75 Jam
32 900360 1 TERMINAL  Hhd Jam Nut 5/8-18 Fin
33 900371 2 HOSE  Hhdnut - 5/8-11
34 900506 4 LOCK WASHER  Washer - Lock 1/2
35 900508 10 LOCK WASHER  Lockwasher 5/8 Yellow Zinc
36 901633 2 BOLT  Hhdblt - 3/8-16 x 2 G5
37 900358 2 JAM NUT  Hhdnut - Jam 3/8-16
38 907779 2 LOCK NUT  Nut: Hex Nylon Lk 3/8-16 Flanged
39 907298 16 SCREW  Shcs 3/8-16 x 1-1/4 in.
40 73385655 4 BOLT  Hhdblt Gr8 1/2-13 x 3-3/4
41 907969 8 BOLT  Hhdblt G 10.9 M16 x 75
42 908144 16 WASHER  Lockwasher 3/8 Spcl
43 73385656 2 ELEC CONNECTOR  Connector: 3/8 MPT x 3/8 Tube
44 42.1501178 1 KIT  Kit Brake hardware (Includes Items 15-19)
45 42.1502137 1 BUSHING  Bushing (Included with Item 6)

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



1.05 p1 3/2020

WHEEL COLUMN



1.05 p1 3/2020

WHEEL COLUMN

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 07.17862 3 FITTING  Adapter 1/2 M JIC To 1/2 MPT
2 32.01940 2 ADAPTER  Adapter:-12 MORB 1/2 MJIC
3 42.0800836 1 SPRING  Spring Brake
4 42.0800849 2 BRAKE SPRING  Brake Shoe Modified
5 42.0802274.8 1 SUPPORT  Wdmt: EE FTS Wheel Column
6 42.1010057.8 1 DRUM  Drum Brake - Machined
7 42.1010058 1 SPIDER  Spider Brake (mod Valmet)
8 42.1201000 8 STUD  Stud Wheel Drive - Class 5
9 42.1201012.8 1 BRACKET  Bracket S Cam Shaft - Wheel Brake

10 42.1201018.5 1 REMAN-FINAL DRIVE  Drive Wheel Class 5 Blk Bruin -
Mchnd

11 42.1201021 1 RING  Ring Wheel Column Retaining 5 in.
12 42.1201023 1 SPACER  Spacer - Wheel Column Brnz
13 42.1201203.8 1 PLATE  Plate S Cam Brkt Clmn Mnt
14 42.1501178 2 KIT  Bushing Brake Shoe Pin
15 42.1501178 2 KIT  Pin Brake Shoe
16 42.1501178 2 KIT  Roller Brake Shoe
17 42.1501178 4 KIT  Ring Snap
18 42.1501178 6 KIT  Washer Brake Shoe
19 42.1501180.8 1 ADJUSTER  Adjuster Slack
20 42.1501181 1 CAM  Cam  S
21 42.1501184.8 1 BRAKE  Can Air
22 42.1501185 1 CLEVIS  Clevis Air Can (Includes Pins)

22a 906507 1 PIN  Pin (Included With Clevis)
22b 900529 1 PLATE  Pin (Included With Clevis)
23 42.1501189 1 SEAL  Seal Cam Brake
24 42.1501190 1 BUSHING  Bushing Cam
25 42.0802382 2 ADAPTER  Adapter: 3/4 BSPP x -12 FORB
26 42.1540355 1 ADAPTER  Adapter Black Bruin 8f4omxs
27 42.1550151 8 NUT  Nut - Lug Flanged 3/4 in. NF W183
28 42.1550360 10 BOLT  Sochdblt - 12mmx90mm G12.9 Din912
29 42.1550380 4 WASHER  Washer Cam

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



1.05 p2 3/2020

WHEEL COLUMN



1.05 p2 3/2020

WHEEL COLUMN

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

30 42.1550381 1 RING  Ring Snap
31 42.1550411 10 NUT  Hhdnut - M12-1.75 Jam
32 900360 1 TERMINAL  Hhd Jam Nut 5/8-18 Fin
33 900371 2 HOSE  Hhdnut - 5/8-11
34 900506 4 LOCK WASHER  Washer - Lock 1/2
35 900508 10 LOCK WASHER  Lockwasher 5/8 Yellow Zinc
36 901633 2 BOLT  Hhdblt - 3/8-16 x 2 G5
37 900358 2 JAM NUT  Hhdnut - Jam 3/8-16
38 907779 2 LOCK NUT  Nut: Hex Nylon Lk 3/8-16 Flanged
39 907298 16 SCREW  Shcs 3/8-16 x 1-1/4 in.
40 73385655 4 BOLT  Hhdblt Gr8 1/2-13 x 3-3/4
41 907969 8 BOLT  Hhdblt G 10.9 M16 x 75
42 908144 16 WASHER  Lockwasher 3/8 Spcl
43 73385656 1 ELEC CONNECTOR  Connector: 3/8 MPT x 3/8 Tube
44 42.1501178 1 KIT  Kit Brake hardware (Includes Items 14-18)
45 42.1502137 1 BUSHING  Bushing (Included with Item 5)

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



1.07 p1 3/2020

STEERING



1.07 p1 3/2020

STEERING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 09.74145 2 ELBOW  Elbow -08 ORB x 1/2 M JIC
2 09.74150 2 ELBOW  Elbow 90d Union 3/4-16 37 Deg
3 42.0802330 1 HYDRAULIC CYLINDER  Hyd Cylinder 3 in. x 24 in. ORB

3a 42.1542091 2 PIN  Pin Clevis
4 42.0802112.8 1 SUPPORT  Wdmt: Tie Rod CE
5 42.0802116.8 1 SUPPORT  Wdmt: Mount Turn Cylinder
6 42.1010088.8 2 WASHER  Washer Steering Tie Rod
7 80680 2 LOCK WASHER 3/8 0.381 CST ZND
8 900538 2 FITTING  Grease Fitting 1/4-28
9 87340 5 LOCK WASHER Helical Spring, 0.759" ID, CST, ZND

10 902367 2 BOLT  Hhdblt Gr 5 3/8-16 x 1-1/4
11 907427 2 COTTER PIN  Cotter Pin 3/16 x 2 Stainless Steel
12 907532 2 PIN  Pin - Roll 1/4 in. x 1 in. Std. Coiled
13 907553 5 BOLT  Hhdblt Gr 8 3/4-10 x 2-1/2
14 42.1500238 1 SEAL KIT  Seal Kit Hydraulic Cylinder

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



1.08 p1 3/2020

STEERING



1.08 p1 3/2020

STEERING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 09.74145 2 ELBOW  Elbow -08 ORB x 1/2 M JIC
2 42.0802330 1 HYDRAULIC CYLINDER  Hyd Cylinder 3 in. x 24 in. ORB

2a 42.1542091 2 PIN  Pin Clevis
3 42.0802110.8 1 SUPPORT  Wdmt: Tie Rod EE
4 42.0802116.8 1 SUPPORT  Wdmt: Mount Turn Cylinder
5 42.1010088.8 2 WASHER  Washer Steering Tie Rod
6 80680 2 LOCK WASHER 3/8 0.381 CST ZND Washer-Lock 3/8 in.
7 900538 2 FITTING  Grease Fitting 1/4-28
8 87340 5 LOCK WASHER Helical Spring, 0.759" ID, CST, ZND
9 902367 2 BOLT  Hhdblt Gr 5 3/8-16 x 1-1/4

10 907427 2 COTTER PIN  Cotter Pin 3/16 x 2 Stainless Steel
11 907532 2 PIN  Pin - Roll 1/4 in. x 1 in. Std. Coiled
12 907553 5 BOLT  Hhdblt Gr 8 3/4-10 x 2-1/2
13 42.1500238 1 SEAL KIT  Seal Kit Hydraulic Cylinder

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



1.09 p1 3/2020

TOW HITCH



1.09 p1 3/2020

TOW HITCH

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0800866 1 HITCH  Hitch, Pintle Weldment
2 42.0800861 1 SUPPORT  Pintle Hitch Brace Weldment
3 42.1110018 1 PIN  Pin, Pintle Hitch, 1-1/4 in. x 9-5/8 in.
4 42.1120046 2 PIN  Pin, Pintle Hitch Brace, 1-1/4 in. x 5-1/4 in.
5 09.73504 3 HAIR PIN COTTER  Hairpin, .177". x 3-11/16" - Procure

Locally

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



SECTION INDEX

Section 002 - Wheel, Spindle

SECTION INDEX

Section 002 - Wheel, Spindle

2.01 WHEEL, TIRE



 



2.01 p1 3/2020

WHEEL, TIRE



2.01 p1 3/2020

WHEEL, TIRE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0701537 4 WHEEL  Wheel: 22.5 x 13 Drive
2 42.0802266 4 WHEEL  Tire - 445/65R 22.5
3 42.1501528 4 VALVE STEM  Stem - Valve Tire 501

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



SECTION INDEX

Section 003 - Conveyor, Engine, Hopper

SECTION INDEX

Section 003 - Conveyor, Engine, Hopper

3.01 ENGINE MOUNT

3.02 ENGINE, FRAME MOUNT

3.03 EXHAUST PIPE W/ EJECTOR

3.04 ELECTRIC AC CONDENSOR

3.04 01 COOLER ASSY.

3.05 COOLANT, AIR TUBE

3.06 FAN DRIVE

3.07 DEAERATION TANK

3.08 CLUTCH ASSY

3.09 CLUTCH & PTO

3.10 CLUTCH, HPTO 15

3.11 HYDRAULIC PUMP



 



3.01 p1 3/2020

ENGINE MOUNT



3.01 p1 3/2020

ENGINE MOUNT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 07.16542 1 CLAMP 0.56" - 1.25", Hose
2 09.74126 1 ELBOW  45D, 37Deg Flare
3 21.00167 1 GOVERNOR  Air Compress
4 32.62166 1 HYD CONNECTOR  12 Flarae/27m ORST, Viton
5 42.0801270 1 HOSE  Oil Drain
6 42.0801322.5 2 BRACKET  Rear Engine Mount,Blk
7 42.0801350 1 VALVE SECTION  Oil Pan Shut Off
8 1 NSS NOT SOLD SEPARAT
9 42.1540506 1 ELEC CONNECTOR  #4MJ X #2MP

10 73385542 2 BOLT  HHD Gr8 3/4-10 x 3
11 900508 6 LOCK WASHER  Lock 5/8"
12 903835 4 WASHER  Spec SAE 3/4"
13 904814 6 WASHER  Flat 5/8", Hardened
14 86754 2 NUT 3/4"-10, GB
15 16044731 2 BOLT Hex, M8 x 1.25 x 75mm, Cl 10.9
16 907488 4 BOLT  HHD G8 5/8 x 2"
17 907699 2 LOCK WASHER  M8
18 908164 1 PLUG  Breather 1/8" MPT
19 42.0803389 1 FITTING  1/8 MPT x 1/4 Tube
20 42.0803376.5 1 BRACKET  Hose Retainer
21 21.51142 1 HOSE CLAMP  Hose Retainer 100mm
22 908459 2 HEX SOC SCREW  SHC 1/4-20 x 1-1/4" SS
23 907234 2 WASHER  SS Flat 1/4
24 907389 2 LOCK NUT  Hex SS Nylok 1/4-20
25 903700 2 BOLT  HHD G5 5/8-11 x 1-1/4"

(1) Anything not listed on here be contact Cummins

AB1214-PROFESSIONAL SILAGE BAGGER



3.02 p1 3/2020

ENGINE, FRAME MOUNT



3.02 p1 3/2020

ENGINE, FRAME MOUNT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0800971 4 ROD  Threaded 1-1/2 -8 X 16
2 42.0803070.5 1 FRAME  Engine Skid
3 42.0803085.5 1 ANGLE  Front Cross
4 42.0803086.5 1 ANGLE  Rear Cross
5 42.0803201 2 SHIM  Front Mount
6 42.1550332 16 NUT  Heavy Hex 1 1/2-8
7 73385632 4 WASHER  Flat 1-1/2 Ht Zc
8 900508 4 LOCK WASHER  Lock 5/8"
9 901619 4 BOLT  HHD G5 5/8 X 1-1/2" YZ

10 903061 8 WASHER  Flat 3/4" SAE
11 904814 16 WASHER  Flat 5/8" Hardened
12 905448 8 BOLT  HHD G5 5/8-11 x 2-1/4"
13 86754 4 NUT 3/4"-10, GB
14 86639566 8 NUT 5/8"-11, GB
15 907391 6 LOCK NUT  Hex SS Nylok 3/8-16
17 907395 8 WASHER  SS Flat 1/2"
18 907465 12 WASHER  SS Flat 3/8 Wide
19 907468 6 BOLT  BTNHD 3/8-16 x 1-1/2 SS
20 907553 4 BOLT  HHD G8 3/4-10 x 2-1/2
21 907563 4 BOLT  HHD SS 1/2-13 x 1-1/4

AB1214-PROFESSIONAL SILAGE BAGGER



3.03 p1 3/2020

EXHAUST PIPE W/ EJECTOR



3.03 p1 3/2020

EXHAUST PIPE W/ EJECTOR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 21.61416 1 GASKET  DOC Inlet
2 21.61417 1 CLAMP  V-Band DOC Inlet
3 21.61418 2 GASKET  DOC/DRT Outlet
4 21.61419 2 CLAMP  V-Band DOC/DRT Outlet
5 42.0803053 1 CATALYST  DPF, Horizontal QSX15
6 42.0803054 1 MUFFLER  QSX15
7 42.0803055 1 CATALYST  SCR, Horizontal QSX15
8 42.0803061 4 STRAP  Top 360mm
9 42.0803063 4 MOUNT  Exhaust Weldment

10 42.0803109.5 2 CHANNEL  Top
11 42.0803260 1 PIPE  Exhaust Flex
12 44.02474 1 CLAMP  Bent Bolt 5"
13 44.22546 1 EXHAUST SYSTEM PIPE  Stack, 5" Condor
14 73385673 8 BOLT  HHCS SS M8-1.25 x 40mm Full THD
15 904172 16 NUT  Clip 3-/8-16
16 907337 8 CARRIAGE BOLT  SS 3/8-16 x 1"
17 MLR907338 8 CARRIAGE BOLT 1/2" - 13 x 1-1/2", SST SS 1/2-13 X 1-1/2
18 907387 8 NUT  Hex SS 1/2-13
19 907391 8 LOCK NUT  Hex SS Nylok 3/8-16
20 907418 8 LOCK WASHER  SS Lock 1/2"
21 907465 8 WASHER  SS Flat 3/8 Wide
22 907466 8 WASHER  SS Flat 1/2 Wide
23 907697 8 WASHER  Flat M8
24 907699 8 LOCK WASHER  Lock M8
25 44.27695 16 INSULATION  High Temp Exhaust, Not Illustrated
26 44.27735 2 WIRE  Stainless Steel 27", Not Illustrated

AB1214-PROFESSIONAL SILAGE BAGGER



3.04 p1 3/2020

ELECTRIC AC CONDENSOR



3.04 p1 3/2020

ELECTRIC AC CONDENSOR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0803322.8 1 SCREEN  Intake, Condenser
2 42.0803334.8 1 MOUNT  Condenser
3 42.0803338.8 1 PLATE  Mount, Condenser
4 42.0803372.8 1 CONDENSER  Guard
5 87550940 1 CONDENSER  12-V
6 904840 4 BOLT  HHD G8.8 M10-1.5 x 25
7 907277 4 BOLT  HHD SS 3/8-16 x 1"
8 907379 1 WASHER  SS Flat 5/16
9 907391 4 LOCK NUT  Hex SS Nylok 3/8-16

10 907411 7 LOCK WASHER  SS Lock 5/16"
11 907412 4 LOCK WASHER  SS Lock 3/8"
12 907425 4 BOLT  HHD SS 3/8-16 X 1-1/4"
13 907463 7 BOLT  HHD SS 5/16-18 X 3/4"
14 907465 16 WASHER  SS Flat 3/8 Wide
15 907872 4 LOCK WASHER  M10 Din127B
16 908797 6 CABLE TIE  W/ Fir Tree 8" Long

AB1214-PROFESSIONAL SILAGE BAGGER



3.04 01 p1 3/2020

COOLER ASSY.



3.04 01 p1 3/2020

COOLER ASSY.

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 07.07690 1 PIPE FITTING 1/4" Male Thread x 3/8" Hose Shank
2 42.0803285 1 COOLER  Transmission Oil
3 42.0803286 1 COOLER  Clutch & Hydraulic Oil
4 42.0803356 1 COOLER  Radiator
5 42.0803357 1 COOLER  Charge Air

AB1214-PROFESSIONAL SILAGE BAGGER



3.05 p1 3/2020

COOLANT, AIR TUBE



3.05 p1 3/2020

COOLANT, AIR TUBE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0800444 3 HOSE  Radiator 2.5" x 6"
2 42.0803298 1 ELBOW  90 Deg 2.5"
3 42.0803343 1 TUBE  Tube, Radiator Out
4 42.0803362 1 TUBE  Tube, Radiator In
5 73385676 8 CLAMP  2.75" T-Bolt
6 907436 1 CLAMP  SS Muffler 2-1/2

AB1214-PROFESSIONAL SILAGE BAGGER



3.06 p1 3/2020

FAN DRIVE



3.06 p1 3/2020

FAN DRIVE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 09.74127 2 FITTING  37 Deg Flare
2 40.00147 1 HYD CONNECTOR  37D Fl-ORB 7/8-14
3 42.0803279 1 FAN  Cooling 42.34' Dia, 10 Blade
4 42.0803321 1 HYDRAULIC MOTOR  Piston Fix 44cc
5 42.0803341 1 MOUNT  Fan Motor
6 900497 8 SPARE PART  Flat 1/2" Std
7 903306 4 BOLT  HHD G5 1/2-13 X 1-1/2"
8 903835 1 WASHER  Spec SAE 3/4"
9 907399 6 NUT  Hex Nylon Lk 1/2-13 Flang

10 907594 2 WASHER  Flat 1/2 Hardened
11 908615 1 NUT 3/4" - 16
12 908622 2 BOLT  Gr 8 1/2-13 x 2 HHD YZ

AB1214-PROFESSIONAL SILAGE BAGGER



3.07 p1 3/2020

DEAERATION TANK



3.07 p1 3/2020

DEAERATION TANK

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 07.11698 2 CLAMP 3/4" - 1-1/2" Dia, Hose
2 07.13739 4 CLAMP  Worm .312-.875" Mini
3 11.80567 5 HOSE  3/8" Coolant
4 32.62178 3 HOSE  1" Deaeration Tank
5 42.0803106 1 TANK  Deaeration
6 42.0803378 1 SENSOR  Coolant Level
7 44.21532 2 ELBOW  Brass 3/8 HB x 1/4 MPT
8 44.21667 1 BOTTLE  Overflow 2 qt
9 44.21692 3 HOSE  Coolant 5/16

10 907266 1 PIPE FITTING  3/4NPT x 1HB Brass
11 907337 4 CARRIAGE BOLT  SS 3/8-16 X 1"
12 907349 4 BOLT  HHD SS 5/16-18 x 1
13 907390 4 LOCK NUT  Hex SS Nylok 5/16-18
14 907391 4 LOCK NUT  Hex SS Nylok 3/8-16
15 907464 8 WASHER  SS Flat 5/16 Wide
16 907465 4 WASHER  SS Flat 3/8 Wide

AB1214-PROFESSIONAL SILAGE BAGGER



3.08 p1 3/2020

CLUTCH ASSY



3.08 p1 3/2020

CLUTCH ASSY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 42.0801260 1 CLUTCH  Assy
2 42.0802396 1 SHAFT  Clutch
3 42.0802395 1 HUB  Output
4 42.0802394 1 BALL  Rubber
5 42.0802393 1 RING  Piston
6 42.0802392 1 O-RING  Shaft
7 42.0802391 1 O-RING  Clutch
8 42.0802390 1 SEAL  SEAL, SHAFT

(1) Parts not called out below are NSS, If you need them you will need to order the whole entire clutch assembly

AB1214-PROFESSIONAL SILAGE BAGGER



3.09 p1 3/2020

CLUTCH & PTO



3.09 p1 3/2020

CLUTCH & PTO

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 09.74149 2 BODY  90D 37D Fl-SWVL 3/4-16
2 09.74155 3 ELEC CONNECTOR  37D Fl-ORB 3/4-16
3 21.31334 1 CLAMP  Twin 0.67 x 0.67, Poly/Hose 2P
4 32.01940 2 ADAPTER  -12 M ORB 1/2 MJIC
5 32.02101 5 UNION CROSS  1/2 MJIC x -10 ORB
6 32.03793 1 COLLAR CLAMP  Kit - 2". Code 61
7 32.03995 1 ELBOW  2" Code 61 x HB
8 32.60565 1 CLAMP  P 3/4"
9 42.0800021 1 CLUTCH  Hpto 15

10 42.0800092 1 COUPLING  Flywheel
11 42.0801344.5 1 BRACKET  Air Intake Support
12 42.0803213.5 1 MOUNT  Filter Mount
13 42.0803216.5 1 MOUNT  Valve
14 42.1541961 1 HYDRAULIC OIL FILTER  Hyd Clutch Element
15 42.1541978 1 CYLINDER HEAD  Filter
16 42.1541979 1 INDICATOR  Filter Electrical
17 80299 1 WASHER 0.69" ID x 1.75" OD x 0.13" Thk
18 900506 2 LOCK WASHER  1/2"
19 900508 7 LOCK WASHER  5/8"
20 901619 3 BOLT  HHD G5 5/8 x 1-1/2," YZ
21 901937 2 WASHER  Flat 1/2" SAE
22 904253 4 BOLT  HHD G5 5/8 x 2"
23 907349 5 BOLT  HHD SS 5/16-18 x 1
24 907379 3 WASHER  SS Flat 5/16
25 907390 5 LOCK NUT  Hex SS Nylok 5/16-18
26 907411 4 LOCK WASHER  SS Lock 5/16
27 907464 7 WASHER  SS Flat 5/16 Wide
28 907481 1 BOLT  HHD SS 5/16-18 x 2-1/4"
29 907600 4 WASHER  Flat 3/8 Hardened
30 907650 3 BOLT  HHD SS 5/16-18 x 3-1/2
31 907658 12 BOLT  HHD G8 7/16-14 x 1-1/2 YZ
32 907745 4 BOLT  HHD G10.9 M10-1.5 x 30

AB1214-PROFESSIONAL SILAGE BAGGER



3.09 p2 3/2020

CLUTCH & PTO



3.09 p2 3/2020

CLUTCH & PTO

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

33 907872 4 LOCK WASHER  M10 Din127B
34 907878 8 HEX SOC SCREW  SHC Gr8 1/2-13 x 1-1/2
35 907933 6 BOLT  HHD Gr8 1/2-13 x 1-1/4 YZ
36 NSS 1 NOT SOLD SEPARAT  INCL w/ Ref# 9
37 NSS 1 NOT SOLD SEPARAT  INCL w/ Ref# 9
38 NSS 2 NOT SOLD SEPARAT  INCL w/ Ref# 9
39 NSS 1 NOT SOLD SEPARAT  INCL w/ Ref# 9

AB1214-PROFESSIONAL SILAGE BAGGER



3.10 p1 3/2020

CLUTCH, HPTO 15



3.10 p1 3/2020

CLUTCH, HPTO 15

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0800584 1 MANIFOLD  Clutch Valve Pt
2 42.0800779 1 CONTROLLER  Clutch Display Hpto 15
3 42.0803379 2 SENSOR  Speed
4 42.0803382 1 CONTROLLER  Clutch Master Hpto 15

AB1214-PROFESSIONAL SILAGE BAGGER



3.11 p1 3/2020

HYDRAULIC PUMP



3.11 p1 3/2020

HYDRAULIC PUMP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 09.74125 1 FITTING  90D 37Deg Flare
2 09.74126 3 ELBOW  45D 37Deg Flare
3 09.74127 2 FITTING  37Deg Flare
4 21.00354 1 ELBOW  90D 16 JIC Sn
5 32.01940 1 ADAPTER  -12 M ORB 1/2 MJIC
6 32.02101 1 UNION CROSS  1/2 MJIC X -10 ORB
7 32.02639 2 ADAPTER  -12 ORB X 1 in. MJIC
8 32.02103 1 ADAPTER  -1/2 M JIC X -16 ORB
9 32.03090 2 ELBOW  45D 1 in. FJIC X MJIC

10 32.03762 1 ELBOW  Flange 2"  Code 61
11 32.03793 1 COLLAR CLAMP  Kit - 2". Code 61
12 42.0800247.5 1 HYDRAULIC PUMP  25cc Beater
13 42.0803280 1 HYDRAULIC PUMP  Variable 58cc/Rev
14 42.0801308.5 1 HYDRAULIC PUMP  19cc Clutch
15 09.74149 1 BODY  90D 37D Fl-SWVL 3/4-16
16 80680 4 LOCK WASHER 3/8 0.381 CST ZND
17 900506 2 LOCK WASHER  1/2"
18 900508 2 LOCK WASHER  5/8"
19 901105 4 WASHER  Flat 3/8" SAE
20 901937 2 WASHER  Flat 1/2" SAE
21 902190 2 BOLT  HHD G5 5/8 x 1-3/4
22 903518 2 BOLT  HHD G5 1/2 x 1-3/4"
23 903848 4 BOLT  HHD G5 3/8 x 1-1/2 YZ
24 07.17911 1 ELEC CONNECTOR  06 ORB x 06 JICM
25 908085 1 HYD CONNECTOR  -24 JIC Branch SWVL
26 908086 2 REDUCER  24-16 JIC
27 908088 1 FLANGE  Kit - 1-1/2". Code 62
28 908089 1 ADAPTER  1-1/2". Code 62 x -24 MJIC
29 42.0802402 1 HYDRAULIC PUMP  100cc RH LS PVG

AB1214-PROFESSIONAL SILAGE BAGGER



SECTION INDEX

Section 004 - Bag Boom, Brake, Cable, Decals, Shroud

SECTION INDEX

Section 004 - Bag Boom, Brake, Cable, Decals, Shroud

4.01 ENGINE SHROUD

4.02 FRONT ENGINE SHIELD

4.03 RADIATOR & SHROUD

4.04 ENGINE, HEATER & OVERFLOW HOSES & FITTINGS

4.05 UPPER PLATFORM

4.06 CAB PLATFORM

4.07 LADDER

4.08.1 DECALS, OUTER CAB

4.08.2 DECALS, CONVEYOR

4.08.3 DECALS, TUNNEL

4.08.4 DECALS, ENGINE END

4.08.5 DECALS, MISC

4.08.6 DECALS, LOWER CONVEYOR



 



4.01 p1 3/2020

ENGINE SHROUD



4.01 p1 3/2020

ENGINE SHROUD

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 22.94160 8 GASKET  .25 X .50 in. /ft
2 32.04572 1 HANDLE  SS Short
3 42.0803134.5 2 COVER  Roof Access, Top
4 42.0803135.5 1 COVER  Roof Panel, Side
5 42.0803148.5 1 PANEL  Roof, Engine enclosure
6 42.0803149.5 1 PANEL  Roof, Engine enclosure
7 42.0803154.5 1 PANEL  Multi Color Lights EE
8 42.0803155.5 1 PANEL  Engine Compartment
9 42.0803175.5 1 MOUNT  Horn & Relay

10 904172 9 NUT  Clip 3-/8-16
11 907379 10 WASHER  SS Flat 5/16
12 907390 5 LOCK NUT  Hex SS Nylok 5/16-18
13 907391 8 LOCK NUT  Hex SS Nylok 3/8-16
14 907465 53 WASHER  SS Flat 3/8 Wide
15 907467 25 BOLT  BTNHD 3/8-16 x 1" SS
16 907983 5 BOLT  BTNHD 5/16-18 x 1-1/4 SS
17 907984 8 BOLT  BTNHD 3/8-16 x 1-1/4 SS

AB1214-PROFESSIONAL SILAGE BAGGER



4.02 p1 3/2020

FRONT ENGINE SHIELD



4.02 p1 3/2020

FRONT ENGINE SHIELD

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0803252.5 1 COVER  Front, Engine
2 42.0803255.5 1 BRACKET  Lower Shield
3 42.0803257.5 1 BRACKET  Engine Shield
4 904172 5 NUT  Clip 3-/8-16
5 904840 2 BOLT  HHD G8.8 M10-1.5 x 25
6 907379 2 WASHER  SS Flat 5/16
7 907465 5 WASHER  SS Flat 3/8 Wide
8 907467 5 BOLT  BTNHD 3/8-16 x 1". SS
9 907560 2 BOLT  HHD SS M8-1.25 x 20

10 907698 2 WASHER  Flat M10
11 907700 2 LOCK WASHER  M12
12 907848 2 BOLT  HHD G8.8 M12-1.75 x 40
13 907872 2 LOCK WASHER  M10 Din127B
14 908179 2 WASHER  SS Flat 7/16

AB1214-PROFESSIONAL SILAGE BAGGER



4.03 p1 3/2020

RADIATOR & SHROUD



4.03 p1 3/2020

RADIATOR & SHROUD

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 21.23540 20 SEALING STRIP  1 x 1 Self Adhesive
2 42.0800695 2 PANEL  Fan Guard
3 42.0800916 1 ANGLE  Top & Btm Eng Cooler
4 42.0800924.5 1 HINGE  Cooler Door
5 42.0803093.5 1 PLENUM  Drop Box
6 42.0803100.5 1 ANGLE  Bottom Cooler
7 42.0803139 1 BRUSH  Flexible 1 x 30.5"
8 42.0803164.5 1 PANEL  Top Cooler
9 42.0803165.5 1 PANEL  Cooler Hinge

10 42.0803166.5 1 PANEL  Cooler Latch
11 42.0803296.5 1 MOUNT  Cooler Side
12 42.0803294.5 1 MOUNT  Cooler Latch
13 42.0803350.5 1 MOUNT  Clamp
14 907425 20 BOLT  HHD SS 3/8-16 x 1-1/4
15 904172 4 NUT  Clip 3-/8-16
16 904863 12 BOLT  HHD G5 1/4 x 3/4
17 907234 32 WASHER  SS Flat 1/4"
18 907322 8 BOLT  HHD SS 1/4-20 x 1
19 907337 8 CARRIAGE BOLT  SS 3/8-16 x 1
20 907376 10 BOLT  HHD SS 3/8-16 x 1-1/2
21 907380 4 WASHER  SS Flat 3/8"
22 907389 12 LOCK NUT  Hex SS Nylok 1/4-20
23 907391 66 LOCK NUT  Hex SS Nylok 3/8-16
24 907412 8 LOCK WASHER  SS Lock 3/8
25 907465 130 WASHER  SS Flat 3/8 Wide
26 907467 41 BOLT  SS BTNHD 3/8-16 x 1"
27 907468 4 BOLT  SS BTNHD 3/8-16 x 1-1/2"
28 907469 1 BOLT  SS BTNHD 3/8-16  1-3/4"
29 907533 2 WASHER  SS Flat 3/8 Wide Heavy
30 907963 8 SPARE PART  Clip- 1/4-20
31 907277 10 BOLT  HHD SS 3/8-16 x 1"
32 42.0803363.5 1 SHROUD  Fan

AB1214-PROFESSIONAL SILAGE BAGGER



4.04 p1 3/2020

ENGINE, HEATER & OVERFLOW HOSES & FITTINGS



4.04 p1 3/2020

ENGINE, HEATER & OVERFLOW HOSES & FITTINGS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 21.20801 1 TERMINAL CABLE TERMINAL Remote Battery, Negative
2 21.20802 1 TERMINAL CABLE TERMINAL Remote Battery, Positive
3 21.46522 1 MECHANICAL SWITCH  Battery Disconnect
4 32.60388 1 HORN  Air - Floater
5 42.0800603 1 LAMP REFLECTOR  Tail 4" Yellow
6 42.0801360 1 VALVE  Solenoid
7 42.0803152 1 CABLE  Battery, Positive
8 42.0803153 1 CABLE  Battery, Negative
9 42.1501077 3 GROMMET  Tail Light

10 42.1501204 1 LAMP REFLECTOR  Tail 4" Red
11 42.1501816 1 LAMP REFLECTOR  Tail 4" Green
12 73385615 1 BOLT  HHD SS 5/16-18 x 2"
13 73385652 4 WASHER  SS Lock #10
14 80299 1 WASHER 0.69" ID x 1.75" OD x 0.13" Thk
15 907379 3 WASHER  SS Flat 5/16
16 907380 4 WASHER  SS Flat 3/8"
17 907390 2 LOCK NUT  Hex SS Nylok 5/16-18
18 907391 4 LOCK NUT  Hex SS Nylok 3/8-16
19 907434 1 JAM NUT  SS HHD 5/8-11 Fin
20 907448 4 SCREW  SS #10-32 x 3/4 Phl Pan
21 907457 1 BOLT  HHD SS 5/16-18 X 1-1/4"
22 MLR907494 4 WASHER Flat, #10, SST
23 908435 1 WASHER  5/8". Internal Star
24 42.0803389 1 FITTING  1/8 MPT x 1/4 Tube

AB1214-PROFESSIONAL SILAGE BAGGER



4.05 p1 3/2020

UPPER PLATFORM



4.05 p1 3/2020

UPPER PLATFORM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 907625 2 NUT  Hhdnut - Nylon Lk Flng 5/16-18 Blk Zc
2 907349 2 BOLT  Hhdblt - Stainless Steel 5/16-18 x 1
3 906400 26 LOCK NUT  Nut: Hex Nylon Lk 3/8-16
4 903848 4 BOLT  Hhdblt - 3/8-16 x 1-1/2
5 902300 22 BOLT Hex, 3/8" x 1", Gr5 Hhdblt - G5 3/8x1 in. Yellow Zinc
6 900495 26 WASHER  Washer: Flat 3/8 In. Std
7 42.0800485.8 2 TUBE  Tube Platform Rail Brace
8 42.0800458.8 3 HINGE  Hinge- Platform Mount
9 42.0800454 1 SUPPORT  Railing Upper Platform Wld

10 42.0800451 1 PLATFORM  Platform Upper Wld
11 32.04572 1 HANDLE  Handle Short Stainless Steel

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



4.06 p1 3/2020

CAB PLATFORM



4.06 p1 3/2020

CAB PLATFORM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 907984 30 BOLT  Btnhdblt 3/8-16 x 1-1/4 Stainless Steel
2 907466 16 WASHER  Washer 1/2 Wide Flat Stainless Steel
3 907465 56 WASHER  Washer - Stainless Steel Flat 3/8 Wide
4 907424 8 BOLT  Hhdblt 1/2-13 x 1-1/2 Stainless Steel
5 907392 8 LOCK NUT  Hhdnut 1/2-13 Stainless Steel Nylock
6 906400 42 LOCK NUT  Nut: Hex Nylon Lk 3/8-16
7 904863 1 BOLT  Bolt: Hhd G5 1/4 x 3/4 In.
8 903693 4 CARRIAGE BOLT  Carblt - 3/8-16 x 1 1/4 in.
9 903518 3 BOLT  Hhdblt - G5 1/2 x 1-3/4 in.

10 902300 4 BOLT Hex, 3/8" x 1", Gr5 Hhdblt - G5 3/8x1 in. Yellow Zinc
11 901105 8 WASHER  Washer - Flat 3/8 in. SAE
12 900502 1 LOCK WASHER  Washer - Lock 1/4 in.
13 900497 6 SPARE PART  Washer - Flat 1/2 in. Std
14 900369 3 PLUG  Hhdnut 1/2-13
15 42.0800896 1 PLATE  Plate - Upper Platform Mount
16 42.0800892 1 PLATFORM  Platform Cab Upper Assy Mb
17 42.0800888.8 1 PLATFORM  Rail Assembly Steps CE Platform Mb
18 42.0800886.8 1 SUPPORT  Rail Wdmt CE Platform Mb
19 {42.0800883} 1 Platform Wdmt Mb11014
20 42.0800881 1 PANEL  Panel Platform Main Floor
21 42.0800271 1 SUPPORT  Riser Upper Cab Platform Mb
22 21.21884 1 BUMPER  Bumper Rubber Door

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



4.07 p1 3/2020

LADDER



4.07 p1 3/2020

LADDER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 908444 2 NUT  Nut: Hex Jam 3/4-16 Nylock
2 904246 2 PIN  Pin - Spring 5/32 x 1-1/4
3 900509 2 BUSHING  Mach Bshg - 1/2 in. 14 Ga
4 42.1510056 2 BEARING ASSY  Bearing - 1-3/4 Cam Follower
5 42.0800133 1 LADDER  Ladder Wdmt Mb11014
6 17.00750 1 PIN  Pin: Cam Lever
7 07.17764 1 SPRING  Spring Compression

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



4.08.1 p1 3/2020

DECALS, OUTER CAB



4.08.1 p1 3/2020

DECALS, OUTER CAB

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 40.00472 3 WARNING DECAL  Hand Crush
2 42.0800933 1 DECAL  Ag-Bag. 14.7 x 40"
3 42.0800936 1 DECAL  Ag-Bag 4 x 10.8"
4 42.0800938 1 DECAL  Ag-Bag COM 1.76 x 19.9"
5 42.0803196 1 DECAL  Model, AB1214 Professional 32"
6 42.0900820 1 DECAL  Danger, Revolving Rotor
7 42.0900821 1 DECAL  Danger, Moving Conveyor
8 42.1100046 1 DECAL  Up / Down
9 907510 3 DECAL  Grease

AB1214-PROFESSIONAL SILAGE BAGGER



4.08.2 p1 3/2020

DECALS, CONVEYOR



4.08.2 p1 3/2020

DECALS, CONVEYOR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 21.09026 1 IMPORTANT DECAL  No Passengers Walkway
2 21.09045 1 IMPORTANT DECAL  Air Cond Details
3 21.21131 1 CAUTION DECAL  Caution Before Welding
4 21.25450 1 DANGER DECAL  Danger Start In Neutral
5 311864A1 2 REFLECTOR  Yellow 2x9 Retroreflective
6 333532B2 1 DECAL  Shield Off
7 42.0800934 1 DECAL  Agbag 8.9 x 24.4"
8 42.0800935 1 DECAL  Agbag 5.9 x 16"
9 42.0801097 1 DECAL  Fuse Panel

10 42.0801142 1 DECAL  Lug Nut Torque
11 42.0803197 1 DECAL  AB1214 Pro 47.5"
12 42.0803199 1 DECAL  Fuse & Relay Identity
13 42.0900837 1 DECAL  Grease Rotor Bearing
14 42.1501761 1 DECAL  Patent List
15 42.1530054 1 DECAL  Oil Chain
16 907510 1 DECAL  Grease

AB1214-PROFESSIONAL SILAGE BAGGER



4.08.3 p1 3/2020

DECALS, TUNNEL



4.08.3 p1 3/2020

DECALS, TUNNEL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 16.20178 1 DECAL  Before Operating
2 21.09024 1 IMPORTANT DECAL  High Pres Oil
3 21.09025 2 IMPORTANT DECAL  Pinch Point
4 21.09026 1 IMPORTANT DECAL  No Passengers Walkway
5 21.21131 1 CAUTION DECAL  Before Welding
6 311864A1 2 REFLECTOR  Yellow 2x9 Retroreflective
7 40.00472 3 WARNING DECAL  Hand Crush
8 42.0800935 1 DECAL  Agbag 5.9 x 16"
9 42.0801142 1 DECAL  Lug Nut Torque

10 42.0801304 1 DECAL  Remote Activation
11 42.0802265 1 DECAL  Boom Lift Warning
12 42.1100046 1 DECAL  Valve Tag Up/Down
13 907510 9 DECAL  Grease

AB1214-PROFESSIONAL SILAGE BAGGER



4.08.4 p1 3/2020

DECALS, ENGINE END



4.08.4 p1 3/2020

DECALS, ENGINE END

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 311863A1 2 REFLECTOR  Red 2X9 Retroreflective
2 333532B2 1 DECAL  Shield Off
3 40.00472 2 WARNING DECAL  Warning Hand Crush
4 42.0800934 1 DECAL  Agbag 8.9 x 24.4"
5 42.0800936 1 DECAL  Agbag 4 x 10.8"
6 42.0800938 1 DECAL  Agbag.Com 1.76 x 19.9"
7 42.0803196 1 DECAL  AB1214 Pro 32"
8 42.0803198 1 DECAL  AB1214 Vertical
9 42.0900820 1 DECAL  Rotor Entg'Mt

10 42.0900821 1 DECAL  Danger Conveyor Entg'Mt
11 42.1530126 1 DECAL  Clutch Oil Specs
12 86547711 1 DECAL SMV Smv Emblem
13 907510 3 DECAL  Grease

AB1214-PROFESSIONAL SILAGE BAGGER



4.08.5 p1 3/2020

DECALS, MISC



4.08.5 p1 3/2020

DECALS, MISC

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 01.77800 1 DECAL  No Step
2 21.46102 2 DECAL  ULSD Fuel
3 21.62253 1 DECAL  OAT Coolant 75mm
4 42.0800937 1 DECAL  Agbag 2.7 x 7.4"
5 42.0802265 1 DECAL  Boom Lift Warning
6 42.1530028 1 DECAL  Notice Hyd Oil Only

AB1214-PROFESSIONAL SILAGE BAGGER



4.08.6 p1 3/2020

DECALS, LOWER CONVEYOR



4.08.6 p1 3/2020

DECALS, LOWER CONVEYOR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 16.20181 2 DECAL  Rotating Parts
2 333532B2 1 DECAL  Shield Off
3 40.00472 2 WARNING DECAL  Warning Hand Crush
4 42.0800933 1 DECAL  Agbag 14.7 x 40"
5 42.0900820 2 DECAL  Danger, Rotor Entg'Mt
6 42.1530054 1 DECAL  Oil Chain
7 907510 4 DECAL  Grease

AB1214-PROFESSIONAL SILAGE BAGGER



SECTION INDEX

Section 005 - Back Stop, Jack Stand,Tanks, Valves

SECTION INDEX

Section 005 - Back Stop, Jack Stand,Tanks, Valves

5.01 FUEL TANK

5.02 GLADHAND

5.03 AIR TANK

5.04 BRAKE VALVE

5.05 AIR VALVE,ENGINE END

5.06 AIR VALVE, CAB END

5.07 RELAY VALVE,CAB END



 



5.01 p1 3/2020

FUEL TANK



5.01 p1 3/2020

FUEL TANK

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 07.17862 1 FITTING  Adapter: Male 1/2 JIC-1/2 NPT
2 09.70941 8 WASHER  Washer: Flat 1/2 In. (thick)
3 09.74113 2 NIPPLE  Nipple: Pipe 1/2 Hex
4 32.02629 12 Ft TAPE  Tape Uhmw Tivar .0625 in. x 2 in. (Order Per Foot)
5 32.04648 1 ADAPTER  Adapter: -06 ORB x FJIC Swivel
6 32.60005 1 ELBOW  Elbow: 1/2 MPT x -06 MJIC
7 32.60010 1 ADAPTER  Adapter: -06 ORB x -08 MJIC
8 42.0800252 1 SENSOR  Sensor: Fuel Level
9 {42.0800481} 2 Spacer: Fuel & Hyd Tank

10 42.0801359 1 VALVE SECTION  Valve: Solenoid 1/2 NPT 12 Vdc
11 42.0801403 1 VALVE SECTION  Valve: Fuel Check Cummins
12 42.0802376.8 1 TANK  Tank: Fuel
13 42.1500058 1 CAP  Cap: Fuel 3 In. Vented
14 42.1541716 1 VALVE SECTION  Valve: Ball 1/2 Brass
15 900497 18 SPARE PART  Washer: Flat 1/2 In. Std
16 903096 2 PLUG  Plug: Pipe 1/2 In.solid Hex Sckt
17 903518 11 BOLT  Bolt: Hhd G5 1/2 x 1-3/4 In.
18 906401 9 LOCK NUT  Nut: Hex Nylon Lk 1/2-13
19 907399 8 NUT  Nut: Hex Nylon Lk 1/2-13 Flang
20 907494 5 CABLE  Washer: Stainless Steel Flat #10
21 907798 5 SCREW  Screw: Hhd - Stainless Steel #10-32 x 1-1/4
22 907801 6 BOLT  Bolt: Hhd G8 1/2-13 x 1-1/2 Yellow Zinc

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



5.02 p1 3/2020

GLADHAND



5.02 p1 3/2020

GLADHAND

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 908490 1 ELBOW  Elbow: 1/2 MPT x 3/8 Tube
2 908489 1 BULB  Connector: 1/2 MPT x 3/8 Tube
3 42.1501038 2 COUPLING  Coupler Gladhand Midland
4 42.0801028 1 DECAL  Tag Emergency Gladhand
5 42.0801027 1 DECAL  Tag Service Gladhand
6 42.0801026 2 PLUG  Plug Gladhand
7 42.0801025 1 RH DOOR LOCK  Gladhand Seal Red Emergency
8 42.0801024 1 RH DOOR LOCK  Gladhand Seal Blue Service
9 09.74113 2 NIPPLE  Nipple - Pipe 1/2 Hex

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



5.03 p1 3/2020

AIR TANK



5.03 p1 3/2020

AIR TANK

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 07.19006 1 90 ELBOW  Elbow: 90d 1/2 JIC x 1/2 NPT Male
2 09.74134 1 BRANCH TEE  Tee: Male Branch 1/4 NPTF
3 11.80539 60 Ft TUBE  Tubing: Nylon 1/4 Blue (Order Per Foot)
4 32.00698 1 BUSHING  Bushing: Stainless Steel 3/4 x 1/2 In.
5 32.04590 1 ADAPTER  Adapter: 1/2 FJIC x 1/4 MJIC
6 32.60001 2 BUSHING  Bushing: 1/4 x 3/8 NPT Steel
7 32.60381 1 VALVE  Valve: Safety 150 Psi
8 32.60723 1 AIR RESERVOIR  Dryer: Air Bendix

8a 32.61157 1 AIR RESERVOIR  Element
8b 32.60861 1 KIT  Purge Valve

9 32.60724 140 Ft TUBE  Tubing: Air 3/8 Blue Nylon (Order Per Foot)
10 32.60755 1 ELBOW  Elbow: 1/2 MPT x 3/4 MJIC
11 42.1501192 1 TANK  Tank: Air
12 {42.1501476} 1 Coupler: Female Airline #4 MP
13 42.1540712 1 HYD CONNECTOR  Tee: M Branch #8 MJ x #8 MJ x #8 MP
14 42.1541251 1 CLAMP  Clamp: Insert Sgl 1/2t Set
15 42.1541405 1 ELEC CONNECTOR  Connector: #8 MJ x #4 FP
16 42.1541540 1 VALVE SECTION  Valve: Check 1/2 In.
17 42.1541541 1 VALVE SECTION  Valve: Drain Midland
18 900495 8 WASHER  Washer: Flat 3/8 In. Std
19 908479 1 HYD CONNECTOR  Connector: 1/4 MPT x 3/8 Tube
20 902367 4 BOLT  Bolt: Hhd G5 3/8x1-1/4 In.
21 903306 3 BOLT  Bolt: Hhd G5 1/2-13 x 1-1/2 In.
22 908481 1 HYD CONNECTOR  Tee: 3/8 Tube x 1/4 Tube Union
23 906400 4 LOCK NUT  Nut: Hex Nylon Lk 3/8-16
24 907594 3 WASHER  Washer: Flat 1/2 Hardened
25 908468 1 ELBOW  Elbow: 1/4 MPT x 3/8 Tube

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



5.03 p2 3/2020

AIR TANK



5.03 p2 3/2020

AIR TANK

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

26 908477 1 HYD CONNECTOR  Connector: 1/4 MPT x 1/4 Tube

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



5.04 p1 3/2020

BRAKE VALVE



5.04 p1 3/2020

BRAKE VALVE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 908479 3 HYD CONNECTOR  Connector: 1/4 MPT x 3/8 Tube
2 908474 1 ELBOW  Elbow: 3/8 Tube Union
3 908473 4 HYD CONNECTOR  Tee: 3/8 Tube Union
4 908468 4 ELBOW  Elbow: 1/4 MPT x 3/8 Tube
5 908083 8 BOLT  Bolt: Hhd M5 x 12 Cls 8.8
6 907963 4 SPARE PART  Nut: Clip- 1/4-20
7 907802 4 GROMMET  Grommet 5/8 Hole
8 907417 4 LOCK WASHER  Washer: Stainless Steel Lock 1/4 In.
9 907390 4 LOCK NUT  Hhdnut 5/16-18 Stainless Steel Nylock

10 907379 8 WASHER  Washer Stainless Steel 5/16 Flat
11 907349 4 BOLT  Hhdblt - Stainless Steel 5/16-18 x 1
12 907322 4 BOLT  Bolt: Hhd Stainless Steel 1/4-20 x 1
13 907234 4 WASHER  Washer: Stainless Steel Flat 1/4 In.
14 903901 8 WASHER  Washer Star #10 Internal
15 46.04709 2 PLUG  Breather Plug Rams(94) 1/4 in. MPT
16 42.1541405 3 ELEC CONNECTOR  Connector - #8 MJ x #4 FP
17 42.0800607 1 COVER  Cover Reg Valve
18 42.0800606 1 BRACKET  Bracket Reg Valve Mnt
19 42.0800223 2 VALVE  Valve Prop Air Electric
20 32.60583 1 GROMMET  Grommet 7/8 Hole

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



5.05 p1 3/2020

AIR VALVE,ENGINE END



5.05 p1 3/2020

AIR VALVE,ENGINE END

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 32.60303 1 MOUNT  Mount Weldment Air Cleaner
2 {32.60301} 1 Air Cleaner CAT 106-6700 (Includes Items 14 15 16)
3 32.60302 1 AIR DUCT  Duct Air Cleaner Inlet
4 21.00040 2 ELBOW  Elbow Cobra Intake 4 in.
5 32.60834 1 TUBE  Tube 4 in. Intake
6 901589 1 NUT  Wing Nut 3/8-16
7 32.60310 1 BRACKET  Bracket Air Cleaner Inlet
8 907785 4 SPARE PART  Clamp T-Bolt 4.5 in. HD
9 32.61053 1 ELBOW  Elbow 45° 1/8 MPT x FPT

10 21.23919 1 HYD CONNECTOR  Fitting 1/8 in. Male Filter
11 21.23917 1 TOGGLE SWITCH  Switch Air Filter
12 32.61801 1 SEAL  Seal Air Inlet
13 906839 1 BOLT  Bolt Hex 3/8-16 x 2-1/2 in. Gr 5
14 32.61155 1 AIR FILTER  Filter Primary Air (Outer)
15 32.61156 1 AIR FILTER  Filter Secondary Air (Inner)
16 32.61158 1 COVER  Cover Air Cleaner
17 900493 8 WASHER  Washer Flat 1/4 in. SAE Yellow Zinc
18 904092 4 LOCK NUT  Nut Hex Lock 1/4-20 Nylon Centerlock
19 903033 4 BOLT  Bolt Hex 1/4-20 x 1 in. Gr 5 Yellow Zinc
20 901105 4 WASHER  Washer Flat 3/8 in. SAE
21 907574 4 BOLT  Bolt Hex M10-1.5 x 20 mm Gr 10.9

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



5.06 p1 3/2020

AIR VALVE, CAB END



5.06 p1 3/2020

AIR VALVE, CAB END

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 908491 1 FLASHER UNIT  Tee: 1/4 MPT x 3/8 Tube Branch
2 908479 2 HYD CONNECTOR  Connector: 1/4 MPT x 3/8 Tube
3 908478 1 BUCKET TOOTH  Connector: 3/8 MPT x 1/4 Tube
4 908473 1 HYD CONNECTOR  Tee: 3/8 Tube Union
5 908469 1 ELBOW  Elbow: 3/8 MPT x 3/8 Tube
6 908468 7 ELBOW  Elbow: 1/4 MPT x 3/8 Tube
7 907349 4 BOLT  Hhdblt - Stainless Steel 5/16-18 x 1
8 906483 4 LOCK NUT  Hhdnut 5/16-18 Nylock
9 904324 4 WASHER  Washer - Flat 5/16 in.

10 42.1541405 3 ELEC CONNECTOR  Connector - #8 MJ x #4 FP
11 42.0801066 1 VALVE  Valve Double Check Air Brakes
12 32.60386 2 VALVE  Valve Quick Release Bw 289182
13 09.74136 1 NIPPLE  Nipple 3/8 x 1/4 NPT

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



5.07 p1 3/2020

RELAY VALVE,CAB END



5.07 p1 3/2020

RELAY VALVE,CAB END

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 908480 2 TOOTH  Connector: 3/8 MPT x 3/8 Tube
2 908469 3 ELBOW  Elbow: 3/8 MPT x 3/8 Tube
3 908468 1 ELBOW  Elbow: 1/4 MPT x 3/8 Tube
4 906483 2 LOCK NUT  Nut: Hex Nylon Lk 5/16-18
5 905069 1 HYD CONNECTOR  Tee: 3/8npt Female
6 904324 4 WASHER  Washer: Flat 5/16 In.
7 903096 3 PLUG  Plug: Pipe 1/2 In.solid Hex Sckt
8 902859 2 BOLT  Bolt: Hhd G5 5/16 x 1 In. Yellow Zinc
9 42.0801067 1 VALVE  Valve: Relay Air Brakes

9a 42.0801291 1 MOUNT  Bracket
10 42.0801066 1 VALVE  Valve: Double Check Air Brakes
11 32.60387 1 VALVE  Valve: Check
12 32.01607 1 ELBOW  Elbow: 3/8 MPT x 3/8 MPT
13 32.01605 2 BUSHING  Bushing: 1/2 x 3/8 NPTF
14 32.01602 1 HYD CONNECTOR  Tee: Service 3/8 In. NPTF
15 09.74138 1 NIPPLE  Nipple: Hex 3/8 NPTF

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



SECTION INDEX

Section 006 - Cab Items, Lights, Stands, Safety Signs, Decals

SECTION INDEX

Section 006 - Cab Items, Lights, Stands, Safety Signs, Decals

6.01 CAB

6.02 BRAKE PEDAL

6.03 INSTRUMENT PANEL, RIGHT

6.04 PANEL POST

6.05 WINDSHIELD WASHER



 



6.01 p1 3/2020

CAB



6.01 p1 3/2020

CAB

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 21.00110 1 GROUND STRAP  N1/N2
2 21.00278 2 CLAMP  Vinyl, 1.125" Dia
3 21.21894 4 WASHER  .66 ID, 2.80 OD, .179 Thick
4 21.22743 1 COVER  SS Cab Boot
5 21.41970 1 PLATE  SS Cab Threshold
6 21.41971 1 SECURING STRAP  Radio Brace
7 21.48441 1 RADIO  Delphi w/CD
8 32.61752 1 SCREW  Radio Mount
9 42.0800699 1 SUPPORT  Cab Roof

10 42.0802320.5 2 PLATE  Floor Hole Cover
11 42.1501529 4 MOUNT  Cab
12 80702 2 WASHER 0.44" ID x 1" OD x 0.08" Thk FLAT 3/8 IN. STD
13 80700 2 WASHER 0.56" ID x 1.38" OD x 0.11" Thk
14 80299 2 WASHER 0.69" ID x 1.75" OD x 0.13" Thk
15 80679 2 LOCK WASHER 1/20.507 CST ZND
16 86729275 6 LOCK WASHER 5/8" ID x 0.634" OD x .156" Thk CST ZND
17 902300 1 BOLT Hex, 3/8" x 1", Gr5
18 87689 6 BOLT 1/2"-13 x 1.813" OAL, Gr 5
19 9707516 2 BOLT 1/2"-13 x 1-3/4", Gr 5
20 905005 1 WASHER  Star, 3/8"
21 86625064 1 LOCK NUT Prev Torque, 3/8" - 16, Gr B
22 87530607 8 LOCK NUT Non-Mtl 1/2-13 GR B ZN
23 907091 1 NUT  HEX M5-8 DIN 934
24 87611058 2 SELF-TAP SCREW
25 907575 2 BOLT  HHD G10.9 M12-1.75 x 45
26 86632589 16 WASHER 0.53" ID x 1.06" OD x 0.1" Thk
27 374835 2 BOLT Hex, M16 x 2 x 40mm, Cl 10.9, Full Thd
28 43281 4 BOLT Hex, M16 x 2 x 120mm, Cl 10.9
29 907976 3 SCREW  SS, PNHD #14 x 1-1/4"
30 908493 2 HYD CONNECTOR  1/4 Tube, BKHD

AB1214-PROFESSIONAL SILAGE BAGGER



6.02 p1 3/2020

BRAKE PEDAL



6.02 p1 3/2020

BRAKE PEDAL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 32.60679 4 TUBE  3/4 x 5/32 x 1 1/8
2 42.0803225 1 VALVE  Brake Pedal
3 42.0803231.5 1 PLATE  Mount, Brake Pedal
4 80664 3 WASHER 0.38" ID x 0.88" OD x 0.08" Thk
5 901196 1 PLUG  1/4" NPT Non-Vented
6 9635884 3 BOLT Hex, 5/16" - 18 1", Full Thd, Gr 5
7 903096 4 PLUG  1/2" Pipe Solid Hex Socket
8 86050277 3 LOCK NUT 5/16"-18, GB
9 16044731 4 BOLT Hex, M8 x 1.25 x 75mm, Cl 10.9

10 83990583 4 LOCK WASHER M8 x 14.8mm OD x 2.1mm Thk
11 908467 1 ELBOW  1/4 MPT x 1/4 Tube
12 908490 2 ELBOW  1/2 MPT x 3/8 Tube

AB1214-PROFESSIONAL SILAGE BAGGER



6.03 p1 3/2020

INSTRUMENT PANEL, RIGHT



6.03 p1 3/2020

INSTRUMENT PANEL, RIGHT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0800183 1 ARMREST  Cab, RH
2 86632692 6 SELF-TAP SCREW Phillips Drive, Pan HD, #8 - 18 x 1/2"
3 42.0800184 1 CONSOLE  RH
4 42.0800185.5 1 PLATE  Joystick & Switch Mount
5 42.0800182.5 1 PLATE  Console & Joystick
6 42.0800186.5 1 PLATE  Spacer
7 42.0800215 1 JOYSTICK  Drive JC6000
8 42.0800214 1 JOYSTICK  Feed Table, JC150
9 21.25085 1 CAP  RH, Steering Upper

10 21.20425 1 SWITCH  Ether Start, Pushbutton
11 42.0800285.5 1 PLATE  RH Console
12 42.0801343 1 DECAL  Right Console
13 21.00094 6 TOGGLE SWITCH  DPDT Momentary
14 42.0800608 1 DECAL  Joystick Console
15 21.00116 1 TOGGLE SWITCH  Blank
16 32.03720 4 SWITCH  DPDT 2 Position
17 42.0800605 2 SWITCH  DPDT 3 Position Blk, Euro/Sr
18 32.61873 1 WASHER  Lock Cig Lighter
19 32.61872 1 NUT  Cig Lighter
20 21.41944 1 CAP  Cig Lighter
21 32.61875 1 HOUSING  Cig Lighter
22 32.61874 1 SPACER  Cig Lighter
23 908147 2 SCREW  Truss Tap #8 x 1" ZC
24 908083 2 BOLT  HHD M5 x 12 CLS 8.8
25 280254 2 LOCK WASHER 5.18mm ID x 9.68mm OD x 0.64mm Thk

AB1214-PROFESSIONAL SILAGE BAGGER



6.04 p1 3/2020

PANEL POST



6.04 p1 3/2020

PANEL POST

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 09.74134 1 BRANCH TEE  1/4 NPTF
2 32.60003 1 ELBOW  1/8 FPT x 1/8 MPT
3 32.60358 1 PRESSURE SWITCH  Ignition
4 32.60378 1 VALVE  Air Parking
5 32.60397 1 GAUGE  Air Pressure
6 42.0803160 1 MODULE  Display IQAN MD3
7 42.0800286 1 MOUNT  Instrumental Panel
8 42.0800586 1 DECAL  Cab Post Panel
9 42.0800705 1 PANEL  Corner Post

10 42.0800706.5 1 PLATE  Access Cover
11 42.1501514 1 SWITCH  Ignition Can System
12 42.1501515 1 NUT  Ignition Switch Can System
13 42.1501589 2 SWITCH  Carl RKR SPST Det
14 42.1501590 2 SWITCH  Carl RKR SPST Mom
15 42.1501591 2 PANEL  Control RKR Mount Center
16 42.1501592 2 PANEL  Control RKR Mount End
17 42.1501593 4 ACTUATOR  Carl RKR Red Lens
18 905524 1 BUSHING  Reduction 1/4 to 1/8"
19 907290 4 SCREW  Machine #4-40 x .50 SS
20 907291 4 NUT  SS #4-40 UNC
21 907292 4 LOCK WASHER  SS Lock #4
22 907348 4 SCREW  HHD, SS, 1/4 x 3/4 Tc
23 907525 4 WASHER  SS Flat #8
24 907702 12 BOLT  BTNHD #10-24 x 1/2 SS
25 908402 4 SCREW  M4 x 12mm Torx Plastite
26 908467 2 ELBOW  1/4 MPT x 1/4 Tube
27 908472 1 ELBOW  1/8 FPT x 1/4 Tube
28 908488 1 HYD CONNECTOR  1/4 Air Union
29 907530 1 WASHER  SS Flat 1"

AB1214-PROFESSIONAL SILAGE BAGGER



6.05 p1 3/2020

WINDSHIELD WASHER



6.05 p1 3/2020

WINDSHIELD WASHER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 21.22120 1 CAP  Chart
2 21.25794 16 HOSE  Windshield Washer
3 21.25795 1 GROMMET  Windshield Washer
4 21.25796 1 TUBE  Windshield Washer
5 21.25798 1 FILTER STRAINER  Windshield Washer
6 21.25799 1 WASHER  Windshield Washer
7 21.25800 1 RESERVOIR  Windshield Washer
8 21.25801 1 GROMMET  Windshield Washer
9 21.25802 1 PUMP  Windshield Washer

AB1214-PROFESSIONAL SILAGE BAGGER



SECTION INDEX

Section 007 - Gearbox, Feed Table, Tunnel, Anchor, Applicator

SECTION INDEX

Section 007 - Gearbox, Feed Table, Tunnel, Anchor, Applicator

7.01 CENTER FEEDTABLE

7.02 FEED TABLE DRIVE

7.03 PLANETARY GEAR BOX

7.04 FEED TABLE WING

7.05 FEED TABLE WHEEL

7.07 FEED TABLE LIFT

7.08 FORAGE DAM

7.09 BASE TUNNEL

7.10 BASE TUNNEL

7.11 TUNNEL CO HYDRAULIC

7.12 ANCHOR

7.12 ANCHOR POINT

7.13 ANCHOR POINTER

7.14 BAG PAN

7.14 TUNNEL EXTENSION

7.15 TUNNEL EXTENSION

7.17 BAG BOOM FRAME

7.18 BAG BOOM EXTENSION

7.18 FEED TABLE SKIRT

7.19 BAG CRADLE

7.19 LIQUID APPLICATOR

7.20 LIQUID APPLICATOR TANK

7.21 LIQUID APPLICATOR

7.22 FEED TABLE BUMPER



 



7.01 p1 3/2020

CENTER FEEDTABLE



7.01 p1 3/2020

CENTER FEEDTABLE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 908279 8 LOCK NUT  Nut: Hex Stainless Steel 5/16-18 Nylock Jam
2 907869 2 WASHER  Washer: Flat M12 Din125
3 907800 12 SCREW  Screw: Hhd - Stainless Steel 1/4-20 x 1-1/4 Tc
4 907600 8 WASHER  Washer: Flat 3/8 Hardened
5 907594 16 WASHER  Washer: Flat 1/2 Hardened
6 907454 8 CARRIAGE BOLT  Bolt: Car Stainless Steel 5/16-18 x 1 In.
7 906401 16 LOCK NUT  Nut: Hex Nylon Lk 1/2-13
8 906400 8 LOCK NUT  Nut: Hex Nylon Lk 3/8-16
9 905501 4 FITTING  Zerk: Grease - 1/8npt Female

10 905050 4 NUT  Nut: Lug - 9/16-18nf 90deg
11 904814 4 WASHER  Washer: Flat 5/8 In. Hardened
12 903848 8 BOLT  Bolt: Hhd G5 3/8 x 1-1/2 Yellow Zinc
13 903708 2 WASHER  Washer: Flat 1 In.
14 903564 2 HOUSING  Nut: Hex 1-8 Unc
15 903518 12 BOLT  Bolt: Hhd G5 1/2 x 1-3/4 In.
16 902636 1 SCREW  Screw: Set 1/2 x 2-1/2 Sqhd
17 901763 1 JAM NUT  Nut: Jam - 1/2-13
18 901105 2 WASHER  Washer: Flat 3/8 In. SAE
19 73385561 22 WASHER  Washer: Lock 5/16 In.
20 42.1550102 4 BOLT  Bolt: Hub 9/16-18 Nf x 2 G
21 42.1510251.8 2 BEARING ASSY  Bearing: 2 3/16 Takeup
22 42.1510031.8 1 BEARING ASSY  Bearing: 2-3/16 4-Bolt Flange
23 42.1500940 2 GREASE CARTRIDGE  Whip: Grease 77 In.
24 42.1500598 2 HOSE  Whip: Grease 13/16 x 48
25 42.1080182 1 BEARING ASSY  Bearing: 2-3/16 4-Bolt Piloted
26 42.1080139 1 ROLLER  Roller: Feedtbl Drv 10 Ft
27 42.1080137 1 ROLLER  Roller: Feedtbl Idle 10 Ft
28 42.1080024 4 GUIDE  Guide: Fdtbl Belt 7/8x2x24 UHMW
29 42.1080000 2 ADJUSTER  Adjuster: Feedtable Roller

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  MX1012-COMMERCIAL BAGGER  X1114-
PROFESSIONAL SILAGE BAGGER



7.01 p2 3/2020

CENTER FEEDTABLE



7.01 p2 3/2020

CENTER FEEDTABLE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

30 42.0901539 1 BELT  Belt: 108-1/2 x 242 Oal Cont Ls
31 42.0800396 4 PLATE  Plate: Drive Roller Skirting
32 42.0800393 2 TRIM  Skirt: Belt Rear Filler
33 42.0800323 1 MOUNT  Mount: Fdtbl Bearing Adjustable
34 42.0800260 2 PLATE  Plate: Hinge Loop
35 42.0800085 1 EXTENSION  Extension: Ft Idle Section
36 42.0800084 1 EXTENSION  Extension: Ft Idle Section
37 42.0800083 1 FRAME  Frame: Feed Table
38 32.61053 2 ELBOW  Elbow: 45 1/8 MPT x FPT
39 32.60003 2 ELBOW  Elbow: 1/8 FPT x 1/8 MPT

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  MX1012-COMMERCIAL BAGGER  X1114-
PROFESSIONAL SILAGE BAGGER



7.02 p1 3/2020

FEED TABLE DRIVE



7.02 p1 3/2020

FEED TABLE DRIVE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 908164 2 PLUG  Plug: Breather 1/8 In. MPT
2 908163 1 FLANGE  Fitting: Bulkhead 1/4 In. FPT Brass
3 907781 2 SCREW  Screw: Shc 1/2-13 x 1-1/4 Yellow Zinc
4 907557 2 UNION  Union: 12 JIC (male)
5 907399 4 NUT  Nut: Hex Nylon Lk 1/2-13 Flang
6 907146 1 TEE  Tee: 1/4-18 NPT M/F/F
7 906811 1 ELBOW  Elbow: 90d 7/16  9/16 O-Ring
8 905383 1 ELBOW  Elbow: 90d 1/4 NPT Strt
9 902050 4 GASKET  Bolt: Hhd G5 1/2 x 2 In.

10 902300 2 BOLT Hex, 3/8" x 1", Gr5 Bolt: Hhd G5 3/8 x 1 In. Yellow
Zinc

11 901619 4 BOLT  Bolt: Hhd G5 5/8 x 1-1/2 In. Yellow Zinc
12 901105 2 WASHER  Washer: Flat 3/8 In. SAE
13 900920 1 KEY  Key: Sq - 1/2 x 2
14 42.0802387 1 KEY  Key: Feed Table Drive
15 900508 4 LOCK WASHER  Washer: Lock 5/8 In.
16 80680 2 LOCK WASHER 3/8 0.381 CST ZND
17 900499 1 WASHER  Washer: Flat 3/4 In.
18 73385560 1 NUT  Nut: Hex 3/4-10
19 73385557 1 NUT  Nut: Jam 3/4 Hhd
20 46.04709 1 PLUG  Plug: Breather Rams(94) 1/4 MPT in.
21 42.1541926.5 1 HYDRAULIC MOTOR  Motor: Hyd

21a 42.1541773 1 KIT  Seal Kit for Item 21
22 42.0802386 1 SPROCKET  Sprocket: Feed Table Drive
23 42.1520794.8 1 PLANETARY GEAR  Planetary: Feedtbl Drv 5:1 2 in.
24 42.1520104 1 SPROCKET  Sprocket: 100b20 2-3/16 In. B
25 42.1080220 1 BUSHING  Bushing: Sprkt Innr (short)
26 42.1080219 1 BUSHING  Bushing: Sprkt Outr (long)
27 42.1080218.8 1 WASHER  Burn: Wshr Ft Planet Shaft Esk.
28 42.0801402 1 CHAIN  Chain: Rir #100h Super Rvt Ust 50p

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  MX1012-COMMERCIAL BAGGER  X1114-
PROFESSIONAL SILAGE BAGGER



7.02 p2 3/2020

FEED TABLE DRIVE



7.02 p2 3/2020

FEED TABLE DRIVE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

28a 86977432 AR LINK 31.75mm Pitch Connector Link for 100H Chain, Not
Shown

29 42.0800778 1 MOUNT  Wdmt: 3/4-10 x 12 In Thrd Rod
30 42.0800236 1 MOUNT  Mount: Feedtable Hyd Motor
31 32.60001 1 BUSHING  Bushing: 1/4 x 3/8 NPT Steel
32 32.02089 2 ADAPTER  Adapter -12 MJIC x -10 ORB
33 21.21262 1 GASKET  Gasket: Fan Pump
34 21.20949 4 FITTING  Fitting: 1/4 MPT x 3/8 HB
35 11.80555 16 Ft FUEL HOSE  Hose: Fuel 3/8 In. (Order Per Foot)
36 09.70941 4 WASHER  Washer: Flat 1/2 In. (thick)
37 07.17210 4 CLAMP  Clamp: Worm .218-.625 In. Mini

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  MX1012-COMMERCIAL BAGGER  X1114-
PROFESSIONAL SILAGE BAGGER



7.03 p1 3/2020

PLANETARY GEAR BOX



7.03 p1 3/2020

PLANETARY GEAR BOX

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 NSS 1 NOT SOLD SEPARAT  “G” Base-SAE ‘C’ Mount
2 42.0801186 1 SHAFT  2 in. Dia Shaft - 1/2 in. Keyway
3 NSS 1 NOT SOLD SEPARAT  Cover
4 42.0801187 1 GEAR  Input Gear SAE 1 in. -6B Spline
5 42.0801188 1 CARRIER  Carrier Assembly

5A NSS 1 NOT SOLD SEPARAT  Planet Thrust Washer
5B NSS 3 NOT SOLD SEPARAT  Planet Gear
5C NSS 3 NOT SOLD SEPARAT  Planet Shaft
5D NSS 6 NOT SOLD SEPARAT  Planet Bearing
5E NSS 6 NOT SOLD SEPARAT  Planet Thrust Washer
5F NSS 3 NOT SOLD SEPARAT  Roll Pin 3/16 in. x 7/8 in.

6 42.0801189 1 GEAR  Ring Gear
7A 42.0801190 1 WASHER  Carrier Thrust Washer
7B 42.0801191 1 WASHER  Input Thrust Washer

8 42.0801192 AR SEAL KIT  Seal Kit
9a 42.0801193 1 BEARING CONE  Bearing Cone (Outer)
9b 42.0801194 1 BEARING CUP  Bearing Cup (Outer)
9c 42.0801195 1 BEARING CONE  Bearing Cone (Inner)
9d 42.0801196 1 BEARING CUP  Bearing Cup (Inner)
10 NSS 12 NOT SOLD SEPARAT  CapScrew Hex 7/16-20 Gr 8
11 NSS 12 NOT SOLD SEPARAT  Washer Lock 7/16 in.

12a NSS 2 NOT SOLD SEPARAT  Pipe Plug Magnetic 3/8 in. NOT-Soc
Hd

12b NSS 1 NOT SOLD SEPARAT  Pipe Plug 1/4 in. NPT-Soc Hd
12c NSS 1 NOT SOLD SEPARAT  Gease Fitting (Optional)
12d NSS 1 NOT SOLD SEPARAT  Air Vent 3/8 in. NPT (Optional)
12e NSS 1 NOT SOLD SEPARAT  Pipe Plug 1/8 in. NPT (C & K Cover

Only)

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  MX1012-COMMERCIAL BAGGER  X1114-
PROFESSIONAL SILAGE BAGGER



7.03 p2 3/2020

PLANETARY GEAR BOX



7.03 p2 3/2020

PLANETARY GEAR BOX

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

13 42.0801197 AR SHIM  Shims (Not Shown)
14 NSS 1 NOT SOLD SEPARAT  Split Ring (Matching Halves)
15 NSS 1 NOT SOLD SEPARAT  Lock Ring

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  MX1012-COMMERCIAL BAGGER  X1114-
PROFESSIONAL SILAGE BAGGER



7.04 p1 3/2020

FEED TABLE WING



7.04 p1 3/2020

FEED TABLE WING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 07.09563 1 SPRING  Comp Spring Inner Hold-Down
2 07.17764 2 SPRING  Spring Compression
3 17.00750 2 PIN  Pin: Cam Lever
4 42.0800308 1 PLATE  Plate- Rod Mount
5 42.0800310 1 HANDLE  Latch Handle Wld
6 42.0800311 1 ROD  Rod Wing Latch
7 42.0800329 1 EXTENSION  Feedtable Wing Wld CE
8 42.0800332 1 EXTENSION  Feedtable Wing Wld EE
9 42.0800336 2 MOUNT  Latch Mount Wld

10 87697866 4 TERMINAL Female, Nickel, 0.50 - 1.00mm
11 900509 2 BUSHING  Mach Bshg - 1/2 in. 14 Ga
12 901105 8 WASHER  Washer - Flat 3/8 in. SAE
13 902367 4 BOLT  Hhdblt Gr 5 3/8-16 x 1-1/4
14 902903 2 COTTER PIN  Pin: Stainless Steel Cotter 1/8 x 1-1/4 In.
15 904246 4 PIN  Pin - Spring 5/32 x 1-1/4
16 907392 1 LOCK NUT  Hhdnut 1/2-13 Stainless Steel Nylock
17 907466 5 WASHER  Washer 1/2 Wide Flat Stainless Steel

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  MX1012-COMMERCIAL BAGGER  X1114-
PROFESSIONAL SILAGE BAGGER



7.05 p1 3/2020

FEED TABLE WHEEL



7.05 p1 3/2020

FEED TABLE WHEEL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 86639566 2 NUT 5/8"-11, GB
2 86625064 16 LOCK NUT Prev Torque, 3/8" - 16, Gr B
3 904218 2 BOLT  Hex, 5/8 in. x 4 in. Gr 5
4 88011 16 BOLT Hex, 3/8" - 16 x 1 1/4", Gr 5
5 42.1080222 2 SUPPORT  Cab End
6 42.1080221 2 SUPPORT  Engine End
7 42.0800351 2 WHEEL  Feed Table

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  MX1012-COMMERCIAL BAGGER  X1114-
PROFESSIONAL SILAGE BAGGER



7.07 p1 3/2020

FEED TABLE LIFT



7.07 p1 3/2020

FEED TABLE LIFT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 09.74145 2 ELBOW  Elbow: -08 ORB x 1/2 MJIC
2 09.74149 2 BODY  Elbow 90 1/2 in. JIC Swivel
3 09.74155 6 ELEC CONNECTOR  Adapter -08 ORB x 1/2 M JIC
4 42.0802333 2 HYDRAULIC CYLINDER  Hyd Cylinder 3 in. x 24 in. ORB

4a 42.1542091 2 PIN  Pin Clevis
5 42.1080048 2 SHAFT  Shaft: Feedtable Mounting
6 42.1080087.8 2 MOUNT  Anchor Block Feedtable Mounting Block
7 42.1212008 1 MANIFOLD  Manifold Cylinder Check
8 42.1541795 1 VALVE BODY  Valve PO Check
9 900508 8 LOCK WASHER  Lockwasher 5/8 Yellow Zinc

10 900655 7 BUSHING  Machine Bushing - 3-1/4 Od x 2-1/4 Id x #10 Ga
11 903849 8 BOLT  Hhdblt 5/8-11 x 3 Gr5
12 907427 4 COTTER PIN  Cotter Pin 3/16 x 2 Stainless Steel
13 42.0902129 1 KIT  Seal Kit Hydraulic Cylinder

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



7.08 p1 3/2020

FORAGE DAM



7.08 p1 3/2020

FORAGE DAM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0800958.8 1 STOP  Dam: Forage
2 42.0800964 1 TRIM  Skirt: Forage Dam
3 42.1212013 2 RUBBER STRIP  Strip: Forage Dam Backup 112 In.
4 902367 8 BOLT  Bolt: Hhd G5 3/8x1-1/4 In.
5 907057 16 WASHER  Washer: Flat .388x1.25x.12
6 907376 26 BOLT  Bolt: Hhd Stainless Steel 3/8-16 x 1-1/2
7 907391 26 LOCK NUT  Nut: Hex Stainless Steel Nylok 3/8-16
8 907533 4 WASHER  Washer: Stainless Steel Flat 3/8 Wide Heavy
9 907779 8 LOCK NUT  Nut: Hex Nylon Lk 3/8-16 Flanged

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



7.09 p1 3/2020

BASE TUNNEL



7.09 p1 3/2020

BASE TUNNEL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0800104.8 1 PANEL  Tunnel Cleanout 14 Ft
2 NSS 1 NOT SOLD SEPARAT  Tunnel: Sheel Weldment 14 Ft
2 42.1060136 5 SOCKET  Tunnel Extension, Not Shown
2 42.1060158 1 BRACKET  Limit Switch, Tunnel, Not Shown
2 42.1060196 1 SUPPORT  Tunnel Floor Anchor, Not Shown
2 42.6012005 8 KEY  SQ  3/8 X 3/8 X 2 in, Not Shown
2 902881 2 KEY  SQ  3/8 X 1-3/4, Not Shown
3 42.0802311.8 2 PLATE  Plate: Tunnel Support 14 Ft
4 42.0802312 8 SPACER  Spacer: .625 ID x 1.5 OD x 2.00 L
5 42.1060156.5 2 PULLEY  Pulley: Anchor Large 1-1/2
6 42.1060163 2 PIN  Pin: Anchor Cyl Outlet Pulley
7 903850 8 BOLT  Bolt: Hhd G5 5/8-11 x 3-3/4 In.
8 905501 2 FITTING  Zerk: Grease - 1/8npt Female
9 906349 12 LOCK NUT  Nut: Hex Nylok Lk 3/4-10

10 907248 2 LOCK NUT  Nut: Hex Nylok 1-8
11 907742 2 NUT  Nut: Jam - 1-1/4-7 Nylon Insert
12 907864 47 FLANGE BOLT  Bolt: Flg Gr8 5/8-11 x 2
13 907866 12 BOLT  Bolt: Flg G5 3/4 x 3
14 907893 2 MUFFLER  Bolt: Hhd Gr5 1-8 x 4
15 908670 2 PIN  Shcs: 5/8 x 2
16 908685 57 NUT  Nut: Hex Nylock Flg Gr8 5/8-11
17 42.1206170 1 BAR  Burn, Stripper, Not Shown

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



7.10 p1 3/2020

BASE TUNNEL



7.10 p1 3/2020

BASE TUNNEL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 21.21655 4 U-BOLT  U-Bolt: Stainless Steel Rnd 5/16x1.37x1.5
2 {42.0802202} 1 Wdmt: Tunnel Shell 12 Ft Lx
3 {42.0802203} 1 Wdmt: Cleanout Door Lx 12 Ft
4 42.0802236.5 1 PANEL  Panel: Mnt Vlv Block
5 42.0802243.8 1 SUPPORT  Wdmt: Handrail EE TS
6 42.0802244.8 1 SUPPORT  Wdmt: Handrail CE TS
7 42.0802281.8 2 BAR  Bar: Mnt Backing W/nuts
8 42.0802283.8 1 SUPPORT  Wdmt: Tunl Support W/ Plates
9 42.0802289.8 1 SUPPORT  Wdmt: Lt Tunl Mnt Lx 12 Ft

10 42.0802290.8 1 SUPPORT  Wdmt: Rt Tunl Mnt Lx 12 Ft
11 42.0802307.8 2 MOUNT  Mount: Tunnel Bottom Threaded Plate
12 42.0802310.8 1 SUPPORT  Wdmt: Tunnel Support CE W/plates
13 42.1060156.5 2 PULLEY  Pulley: Anchor Large 1-1/2
14 42.1060163 2 PIN  Pin: Anchor Cyl Outlet Pulley
15 900493 4 WASHER  Washer: Flat 1/4 In. SAE Yellow Zinc
16 900508 18 LOCK WASHER  Washer: Lock 5/8 In.
17 903033 2 BOLT  Bolt: Hhd G5 1/4 x 1 In. Yellow Zinc
18 904092 2 LOCK NUT  Nut: Hex Nylok Cntr 1/4 In.
19 905501 3 FITTING  Zerk: Grease - 1/8 NPT Female
20 906349 12 LOCK NUT  Nut: Hex Nylok Lk 3/4-10
21 907248 2 LOCK NUT  Nut: Hex Nylok 1-8
22 907379 8 WASHER  Washer: Stainless Steel Flat 5/16
23 907380 6 WASHER  Washer: Stainless Steel Flat 3/8 In.
24 907390 8 LOCK NUT  Nut: Hex Stainless Steel Nylok 5/16-18
25 907391 3 LOCK NUT  Nut: Hex Stainless Steel Nylok 3/8-16
26 907425 3 BOLT  Bolt: Hhd Stainless Steel 3/8-16 x 1-1/4

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



7.10 p2 3/2020

BASE TUNNEL



7.10 p2 3/2020

BASE TUNNEL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

27 907742 2 NUT  Nut: Jam - 1-1/4-7 Nylon Insert
28 907864 57 FLANGE BOLT  Bolt: Flg Gr8 5/8-11 x 2
29 907866 12 BOLT  Bolt: Flg G5 3/4 x 3
30 907893 2 MUFFLER  Bolt: Hhd Gr5 1-8 x 4
31 908670 2 PIN  Shcs: 5/8 x 2
32 908685 41 NUT  Nut: Hex Nylock Flg Gr8 5/8-11

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



7.11 p1 3/2020

TUNNEL CO HYDRAULIC



7.11 p1 3/2020

TUNNEL CO HYDRAULIC

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 07.17862 6 FITTING  Adapter 1/2 M JIC To 1/2 MPT
2 09.74147 2 BODY  Union: Adj Thd O-Ring 3/4-16
3 09.74155 6 ELEC CONNECTOR  Adapter -08 ORB x 1/2 M JIC
4 21.00361 1 QUICK FEMALE COUPLING  Coupler - Quick 1/2 Female

Body
5 21.00362 1 QUICK MALE COUPLING  Coupler - Quick 1/2 Male Body
6 32.03084 1 DUST CAP  Dust Cap 1/2 in.
7 32.03085 1 DUST CAP  Dust Plug 1/2 in.
8 42.0800723 2 HYDRAULIC CYLINDER  Hyd Cylinder 4 in. x 14 in. ORB

8a 42.0000686 4 PIN  Pin Clevis
9 42.0802249 1 SWITCH  Switch: Tunnel Door

10 42.1212008 1 MANIFOLD  Manifold Cylinder Check
11 42.1541109.8 2 VALVE SECTION  Valve Flow Divider 1/2 in. NPT
12 42.1541795 1 VALVE BODY  Valve PO Check
13 900493 2 WASHER  Washer - Flat 1/4 in. SAE Yellow Zinc
14 904092 2 LOCK NUT  Nut: Hex Nylok Cntr 1/4 In.
15 907234 2 WASHER  Washer: Stainless Steel Flat 1/4 In.
16 907389 2 LOCK NUT  Nut: Hex Stainless Steel Nylok 1/4-20
17 907427 4 COTTER PIN  Cotter Pin 3/16 x 2 Stainless Steel
18 907482 2 WIRE HARNESS  Hhdblt 1/4-20 x 2-1/2 Stainless Steel
19 907621 2 LOCK NUT  Hhdnut #10-24 Nylock Stainless Steel
20 907637 2 BOLT  Btnhdblt #10-24 x 1-1/2 Stainless Steel
21 907165 2 BOLT  Hhdblt - G5 1/4-20 x 4-1/2 YZ
22 42.0800715 1 SEAL KIT  Kit: Seal Hydraulic Cylinder

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



7.12 p1 3/2020

ANCHOR



7.12 p1 3/2020

ANCHOR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 09.70791 2 NUT  Hhdnut 1-8 Jam Nylock Yellow Zinc
2 42.0801087.8 2 SUPPORT  Support Anchor
3 42.0802129 8 STOP  Stop: Cable Half
4 42.0802212.5 2 MOUNT  Wdmt: Anchor Compaction Lx 30
5 {42.0802304} 2 Roller: Anchor With Bushing
6 42.1206076 2 BOLT  Bolt - Anchor Fair Lead 1 in.
7 42.1501401 4 KNOB  Knob Quick D5 Collar
8 42.1550172 2 PIN  Pin - Hitch .625 Dia x 4
9 42.1550184 2 PIN  Lynch Pin - 1/4 x 1-1/4 Useable

10 42.1590058 1 CABLE  Cable: 5/8 x 35 Ft Blank Ends
11 42.1590059 1 CABLE  Cable: 5/8 in. x 30 Ft Blank Ends
12 900538 2 FITTING  Grease Fitting 1/4-28
13 907629 2 PIN  Hair Pin Stainless Steel
14 907298 8 SCREW  Screw: SHC 3/8-16 x 1-1/4

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



7.12 p1 3/2020

ANCHOR POINT



7.12 p1 3/2020

ANCHOR POINT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 01.73844 2 SLEEVE  Sleeve: Cable
2 11.77120 1 CABLE  Cable 3/32 in. 7 x 7 Vinyl - Opaque ( 17 Ft 1 in. )

(Order Per Foot)
3 42.0800571 1 PLATE  Plate: Pulley Mount
4 42.0800581 1 DECAL  Decal: Anchor Indicator
5 42.0801276 1 SUPPORT  Wdmt: Anchor Indicator
6 42.0801305 1 BLOCK  Block: Anchor Pointer
7 42.0801306 1 PLATE  Plate: Anchor Pointer
8 42.0901491 1 SPRING  Spring: Ext 1.062 x .105 x 12.5
9 42.0901492 4 PULLEY  Pulley: Anchor Indicator

10 900495 2 WASHER  Washer: Flat 3/8 In. Std
11 902300 4 BOLT Hex, 3/8" x 1", Gr5 Bolt: Hhd G5 3/8 x 1 In. Yellow

Zinc
12 902367 1 BOLT  Bolt: Hhd G5 3/8x1-1/4 In.
13 903848 1 BOLT  Bolt: Hhd G5 3/8 x 1-1/2 Yellow Zinc
14 903937 1 NUT  Nut: Hex Lock 3/8
15 905546 4 LINK  Connector: Rapid Link 3/16
16 906400 5 LOCK NUT  Nut: Hex Nylon Lk 3/8-16
17 907440 2 WASHER  Washer: Stainless Steel Fender 3/8
18 907494 8 CABLE  Washer: Stainless Steel Flat #10
19 907621 4 LOCK NUT  Nut: Hex Stainless Steel #10-24 Nylock
20 908215 4 SCREW  Screw: #10-24unc x 2 Rd Hd Rb

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



7.13 p1 3/2020

ANCHOR POINTER



7.13 p1 3/2020

ANCHOR POINTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 01.73844 2 SLEEVE  Sleeve: Cable
2 11.77120 1 CABLE  Cable 3/32 in. 7 x 7 Vinyl - Opaque ( 17 Ft 1 in. )

(Order Per Foot)
3 42.0800571 1 PLATE  Plate: Pulley Mount
4 42.0800581 1 DECAL  Decal: Anchor Indicator
5 42.0801276 1 SUPPORT  Wdmt: Anchor Indicator
6 42.0801305 1 BLOCK  Block: Anchor Pointer
7 42.0801306 1 PLATE  Plate: Anchor Pointer
8 42.0901491 1 SPRING  Spring: Ext 1.062 x .105 x 12.5
9 42.0901492 4 PULLEY  Pulley: Anchor Indicator

10 900495 2 WASHER  Washer: Flat 3/8 In. Std
11 902300 4 BOLT Hex, 3/8" x 1", Gr5 Bolt: Hhd G5 3/8 x 1 In. Yellow

Zinc
12 902367 1 BOLT  Bolt: Hhd G5 3/8x1-1/4 In.
13 903848 1 BOLT  Bolt: Hhd G5 3/8 x 1-1/2 Yellow Zinc
14 903937 1 NUT  Nut: Hex Lock 3/8
15 905546 4 LINK  Connector: Rapid Link 3/16
16 906400 5 LOCK NUT  Nut: Hex Nylon Lk 3/8-16
17 907440 2 WASHER  Washer: Stainless Steel Fender 3/8
18 907494 8 CABLE  Washer: Stainless Steel Flat #10
19 907621 4 LOCK NUT  Nut: Hex Stainless Steel #10-24 Nylock
20 908215 4 SCREW  Screw: #10-24unc x 2 Rd Hd Rb

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



7.14 p1 3/2020

BAG PAN



7.14 p1 3/2020

BAG PAN

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0800094 1 SUPPORT  Support: Bag Pan CE
2 42.0800095 1 SUPPORT  Support: Bag Pan EE
3 42.0800103 1 SOCKET  Socket: Bag Pan Spt - CE
4 42.0800127 1 SOCKET  Socket: Bag Pan Spt - EE
5 42.0800130 1 PAN  Pan: Bag 14 Ft
6 42.0800719 2 HYDRAULIC CYLINDER  Hyd Cylinder 2 in. x 30 in. ORB

6a 42.1542091 4 PIN  Pin Hydraulic Cylinder
7 907804 4 BOLT  Bolt: Hhd Gr 8 1/2-13 x 2-1/4 Yellow Zinc
8 09.70941 16 WASHER  Washer: Flat 1/2 In. (thick)
9 908421 8 BOLT  Bolt: Btnhd 1/2-13 x 2-1/2 Stainless Steel

10 907392 12 LOCK NUT  Nut: Hex Stainless Steel Nylok 1/2-13
11 907427 6 COTTER PIN  Pin: Stainless Steel Cotter 3/16 x 2 In.
12 32.60010 4 ADAPTER  Adapter: -06 ORB x -08 MJIC
13 42.1541825 1 VALVE SECTION  Valve: Manifold Flow Divider
14 42.1541826 1 VALVE SECTION  Valve: Cartrige Flow Divider
15 42.1212008 8 MANIFOLD  Manifold: Cylinder Check Valve
16 42.1541795 1 VALVE BODY  Valve: PO Check
17 21.22738 2 PIN  Pin: 1 x 3.25 In. Grade 5
18 904814 8 WASHER  Washer: Flat 5/8 In. Hardened
19 904324 2 WASHER  Washer: Flat 5/16 In.
20 900503 2 NUT  Washer: Lock 5/16 In.
21 902603 2 BOLT  Bolt: Hhd G5 5/16-18 x 2 In.

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



7.14 p1 3/2020

TUNNEL EXTENSION



7.14 p1 3/2020

TUNNEL EXTENSION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0800522 1 CHANNEL  Tunnel Extension Mb 14 Ft
2 908065 1 LINE  Pin Hitch 1/2 x 4-3/4

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



7.15 p1 3/2020

TUNNEL EXTENSION



7.15 p1 3/2020

TUNNEL EXTENSION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

2 1 908065 SPARE PART  Pin Hitch 1/2 x 4-3/4

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



7.17 p1 3/2020

BAG BOOM FRAME



7.17 p1 3/2020

BAG BOOM FRAME

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 907427 4 COTTER PIN  Cotter Pin 3/16 x 2 Stainless Steel
2 907389 2 LOCK NUT  Nut: Hex Stainless Steel Nylok 1/4-20
3 907203 2 RESTRICTOR  Restrictor - .062
4 906400 2 LOCK NUT  Nut: Hex Nylon Lk 3/8-16
5 903824 2 BOLT  Hhdblt - G5 1/4-20 x 5/8
6 902364 2 BOLT  Bolt: HHD G5 3/8 x 3/4
7 903306 4 BOLT  Hhblt G 5 1/2-13 x 1.50
8 900538 2 FITTING  Zerk: Grease 1/4-28 Taper
9 900514 4 SOCKET  Mach. Bushing 1-1/2

10 900506 4 LOCK WASHER  Washer - Lock 1/2
11 80680 2 LOCK WASHER 3/8 0.381 CST ZND
12 42.1590063 1 CABLE  Cable - 3/8 in. x 50 Ft W/hook
13 42.1541974 1 WINCH  Winch - Planetary Hyd 2 Stage

13a 42.0801181 AR MOTOR-PUMP  Motor Assembly
13b 42.0801182 AR CLUTCH  Clutch Assembly
13c 42.0801183 AR KIT  Winch Service Kit
13d 42.0801185 AR KIT  Winch Motor Service Kit
14 {42.1206093} 1 Spacer Bag Boom Bushing
15 42.1201023 1 SPACER  Spacer - Wheel Column Brnz
16 {42.1201020} 2 Bushing Wheel Column
17 42.1060178 1 MAST ASSEMBLY  Mast Bag Boom 12 & 14 Ft
18 42.1060177 1 STABILIZER BAR  Outrigger Bag Boom 12 & 14 Ft
19 {42.0901503} 2 Pad Slide Bag Boom
20 {42.0901355} 1 Pin Bag Boom Outrigger
21 42.0901312 1 PAD  Pad Slide Bag Boom
22 42.0800720 2 HYDRAULIC CYLINDER  Hyd Cylinder 2.5 in. x 10 in. ORB

22a 42.1542091 4 PIN  Pin Hydraulic Cylinder
23 40.00472 2 WARNING DECAL  Decal Warning Hand Crushing
24 322848B1 2 CLIP  Clip - Hyd Line
25 32.02103 2 ADAPTER  Adapter - 1/2 M JIC x -16 ORB
26 09.74143 1 PLUG  Plug: 6 SAE Hex Socket

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



7.17 p2 3/2020

BAG BOOM FRAME



7.17 p2 3/2020

BAG BOOM FRAME

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

27 07.17911 2 ELEC CONNECTOR  Adapter -06 ORB x 3/8 M JIC
28 42.0800717 AR KIT  Seal Kit Hydraulic Cylinder
29 42.0800572 1 HOSE  Hose Hydraulic 3/8 in. Boom Swing Base 58 in.
29 {} (Rotate In Valve Top Port To Cylinder Base)
30 42.0800573 1 HOSE  Hose Hydraulic 3/8 in. Boom Swing Rod 62 in.

30con {} (Rotate Out Valve Bottom Port To Cylinder Rod End)
31 42.0800574 1 HOSE  Hose Hydraulic 1/2 in. Boom Winch Short 135.5 in.
31 {} (Winch Up Valve Top Port To Winch Motor Bottom Port)
32 42.0800575 1 HOSE  Hose Hydraulic 1/2 in. Boom Winch Long 141.5 in.
32 {} (Winch Down Valve Bottom Port To Winch Motor Top Port)
33 42.0800576 1 HOSE  Hose Hydraulic 3/8 in. Boom Extend Long 134 in.
33 {} (Boom Retract Valve Bottom Port To Cylinder Rod End)
34 42.0800577 1 HOSE  Hose Hydraulic 3/8 in. Boom Extend Short 126 in.
34 {} (Boom Extend Valve Top Port To Cylinder Base)
35 42.0800578 1 HOSE  Hose Hydraulic 3/8 in. Boom Tilt Base 83.5 in.
35 {} (Boom Up Valve Top Port To Cylinder Base)
36 42.0800579 1 HOSE  Hose Hydraulic 3/8 in. Boom Tilt Rod 104 in.
36 {} (Boom Down Valve Bottom Port To Cylinder Rod End)
37 907940 2 SPARE PART  Washer: Flat 1-1/2 Ht Zc

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



7.18 p1 3/2020

BAG BOOM EXTENSION



7.18 p1 3/2020

BAG BOOM EXTENSION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 07.17911 1 ELEC CONNECTOR  Adapter -06 ORB x 3/8 M JIC
2 42.0901052 1 PIN  Pin 3/4 in. Bag Boom Extension
3 {42.0901055} 1 Extension - Bb Outrigger Mb11000
4 {42.0901408} 1 Pin Bag Boom Pulley W/Plate
5 42.0901980.5 1 HYDRAULIC CYLINDER  Cylinder: Bag Boom
6 42.0902023 4 PAD  Pad: Slide Bag Boom Extension
7 42.0902024 4 SHIM  Shim: Slide Bag Boom Extension
8 42.1060156 1 PULLEY  Pulley Anchor - Large 1-1/2
9 900126 2 RING  Snap Ring - Ext .693 in. ID

10 900495 2 WASHER  Washer: Flat 3/8 In. Std
11 80680 2 LOCK WASHER 3/8 0.381 CST ZND
12 902364 2 BOLT  Hhdblt - G5 3/8-16 x 3/4
13 900538 1 FITTING  Zerk: Grease 1/4-28 Taper
14 907203 1 RESTRICTOR  Restrictor - .062
15 42.0901981 1 KIT  Seal Kit Bag Boom Cylinder

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



7.18 p1 3/2020

FEED TABLE SKIRT



7.18 p1 3/2020

FEED TABLE SKIRT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0800327 2 PLATE  Plate: Belt Backup
2 42.0800385 1 TRIM  Skirt: Belt Front
3 42.0800392 2 COVER  Skirt: Belt Side
4 42.1080004 2 BRACKET  Bracket: Skirting (small)
5 42.1080054 2 RUBBER STRIP  Strip: Fdtbl Skirting Side
6 42.1080206 1 BAR  Strip: Fdtbl Skirting Frt 10 Ft
7 42.1120007 2 LINER  Bungee: 10 Rubber
8 900494 21 WASHER  Washer: Flat 5/16 In. Std Yellow Zinc
9 900503 22 NUT  Washer: Lock 5/16 In.

10 903693 24 CARRIAGE BOLT  Bolt: Car G5 3/8 x 1-1/4 In. Lngnk
11 903829 10 BOLT  Bolt: Hhd G5 5/16-18 x 1-3/4
12 906483 10 LOCK NUT  Nut: Hex Nylon Lk 5/16-18
13 907322 2 BOLT  Bolt: Hhd Stainless Steel 1/4-20 x 1
14 907389 4 LOCK NUT  Nut: Hex Stainless Steel Nylok 1/4-20
15 907390 10 LOCK NUT  Nut: Hex Stainless Steel Nylok 5/16-18
16 907455 2 BOLT  Bolt: Hhd Stainless Steel 1/4-20 x 1-3/4 In.
17 907457 10 BOLT  Bolt: Hhd Stainless Steel 5/16-18 x 1-1/4 In.
18 907462 4 BOLT  Bolt: Hhd Stainless Steel 5/16-18 x 1 Wshr Hd
19 907465 24 WASHER  Washer: Stainless Steel Flat 3/8 Wide
20 907533 10 WASHER  Washer: Stainless Steel Flat 3/8 Wide Heavy
21 907626 10 WASHER  Washer: Stainless Steel Flat 3/8 x 2 In. OD
22 907758 6 WASHER  Washer: Stainless Steel Flat .325 x 1.00 x .125
23 907779 24 LOCK NUT  Nut: Hex Nylon Lk 3/8-16 Flanged
24 908156 22 SCREW  Screw: Hhd - Stainless Steel 5/16-18 x 1-1/2 Tc

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  MX1012-COMMERCIAL BAGGER  X1114-
PROFESSIONAL SILAGE BAGGER



7.19 p1 3/2020

BAG CRADLE



7.19 p1 3/2020

BAG CRADLE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 07.10557 2 Ft HOSE  Hose: EPDM 1.0 In.x2br Black (Order Per Foot)
2 42.0802258.5 1 MOUNT  Wdmt: Lx 1214 Bag Cradle
3 42.0802264 2 CABLE  Asm: Cable Lx1214 Bag Cradle
4 42.0802277 2 ELEC CONNECTOR  Connector: Cradle Chain
5 42.0802299 1 CHAIN  Chain: Round Link .2812
6 42.0802300 4 SHACKLE  Shackle: 1/4 Stainless Steel
7 900369 4 PLUG  Hhdnut 1/2-13
8 900497 4 SPARE PART  Washer - Flat 1/2 in. Std
9 901341 2 AXLE  Hhdblt Gr5 1/2-13 x 2-1/2

10 906401 2 LOCK NUT  Hhdnut - Nylon Lk 1/2-13
11 907379 4 WASHER  Washer Stainless Steel 5/16 Flat
12 907390 4 LOCK NUT  Hhdnut 5/16-18 Stainless Steel Nylock
13 907392 2 LOCK NUT  Hhdnut 1/2-13 Stainless Steel Nylock
14 907395 2 WASHER  Washer 1/2 Stainless Steel Flat
15 907399 2 NUT  Hhdnut - Nylon Lk 1/2-13 Flange
16 908618 2 BOLT  Eyebolt: 1/2 - 13 Stainless Steel

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



7.19 p1 3/2020

LIQUID APPLICATOR



7.19 p1 3/2020

LIQUID APPLICATOR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

2 907637 4 BOLT  Bolt Button Hd. #10-24 x 1-1/2 in. Stainless Steel
4 907621 4 LOCK NUT  Nut Hex Lock #10-24 Nylock Stainless Steel
5 907494 5 CABLE  Washer Flat #10 Stainless Steel
6 907463 12 BOLT  Bolt Hex 5/16-18 x 3/4 in. Stainless Steel
7 907411 12 LOCK WASHER  Washer Lock 5/16 in. Stainless Steel
8 907389 4 LOCK NUT  Nut Hex Lock 1/4-20 Nylock Stainless Steel
9 907379 12 WASHER  Washer Flat 5/16 in. Stainless Steel

10 907234 4 WASHER  Washer Flat 1/4 in. Stainless Steel
21 42.0801036 1 BRACKET  Bracket Inoculant Tank Bottom
22 42.0800991 1 BRACKET  Bracket Inoculant Tank Front
23 42.0800222 1 TANK  Tank Inoculant 56 Gal
25 09.74201 2 U-BOLT  U-Bolt 1/4 in. x 1-1/4 in. x 2-1/4 in.
27 07.17893 1 VALVE  Valve Throttling 23520 3/4 in.
28 07.17837 1 CAP  Cap CP25607-1 Nylon Black
29 07.17537 1 ELEMENT  Strainer 122 1-3/4 in. PP 50 Mesh

29a 07.17827 1 BOWL  Filter Bowl
29b 07.17540 1 GASKET  Gasket
29c 07.17539 1 SCREEN  Screen
30 07.17270 1 ADAPTER  Adapter QJ1/4TT- NYB
32 07.15790 1 GASKET  Gasket Cap EPDM CP19438-EPR
33 07.15046 2 90 ELBOW  Elbow 90d Swivel 1/2 in. FPT x 3/8 in. Hose

Barb
35 07.13368 1 TEE  Tee Hose Barb 3/8 in. Polypro
36 07.13032 1 ELBOW 3/4" 90 Degree Poly Street Elbow Elbow Street 90°

3/4 in.

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



7.19 p2 3/2020

LIQUID APPLICATOR



7.19 p2 3/2020

LIQUID APPLICATOR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

38 07.11695 11 CLAMP Hose, .375" - .875" Dia Clamp .375 in.-.875 in. Hose
39 07.11639 1 AGITATOR  Agitator Nylon T-10 VH Complete
40 07.11259 1 TEE  Hose Shank Tee Jet 3/8 in. Nylon
42 07.10353 1 PIPE FITTING  Straight 3/4 in. PT x 3/8 in. Hose Barb Nylon
43 07.10341 1 PIPE FITTING  Straight 1/4 in. PT x 3/8 in. Hose Barb Nylon
45 07.10307 2 ELBOW  Elbow 90° 3/4 in. MPT x 3/8 in. Hose Barb
49 07.05114 1 PUMP SHURFLO 3.0 GPM Pump Shurflo 3.0 GPM
50 907758 12 WASHER  Washer: Flat SS .325 x 1.00 x .125
51 907349 12 BOLT  Bolt: HHD 5/16-18 x 1 in. SS

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



7.20 p1 3/2020

LIQUID APPLICATOR TANK



7.20 p1 3/2020

LIQUID APPLICATOR TANK

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

2 907637 4 BOLT  Bolt Button Hd. #10-24 x 1-1/2 in. Stainless Steel
4 907621 4 LOCK NUT  Nut Hex Lock #10-24 Nylock Stainless Steel
5 907494 5 CABLE  Washer Flat #10 Stainless Steel
6 907463 12 BOLT  Bolt Hex 5/16-18 x 3/4 in. Stainless Steel
7 907411 12 LOCK WASHER  Washer Lock 5/16 in. Stainless Steel
8 907389 4 LOCK NUT  Nut Hex Lock 1/4-20 Nylock Stainless Steel
9 907379 12 WASHER  Washer Flat 5/16 in. Stainless Steel

10 907234 4 WASHER  Washer Flat 1/4 in. Stainless Steel
21 42.0801036 1 BRACKET  Bracket Inoculant Tank Bottom
22 42.0800991 1 BRACKET  Bracket Inoculant Tank Front
23 42.0800222 1 TANK  Tank Inoculant 56 Gal
25 09.74201 2 U-BOLT  U-Bolt 1/4 in. x 1-1/4 in. x 2-1/4 in.
27 07.17893 1 VALVE  Valve Throttling 23520 3/4 in.
28 07.17837 1 CAP  Cap CP25607-1 Nylon Black
29 07.17537 1 ELEMENT  Strainer 122 1-3/4 in. PP 50 Mesh

29a 07.17827 1 BOWL  Filter Bowl
29b 07.17540 1 GASKET  Gasket
29c 07.17539 1 SCREEN  Screen
30 07.17270 1 ADAPTER  Adapter QJ1/4TT- NYB
32 07.15790 1 GASKET  Gasket Cap EPDM CP19438-EPR
33 07.15046 2 90 ELBOW  Elbow 90d Swivel 1/2 in. FPT x 3/8 in. Hose

Barb
35 07.13368 1 TEE  Tee Hose Barb 3/8 in. Polypro
36 07.13032 1 ELBOW 3/4" 90 Degree Poly Street Elbow Elbow Street 90°

3/4 in.

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



7.20 p2 3/2020

LIQUID APPLICATOR TANK



7.20 p2 3/2020

LIQUID APPLICATOR TANK

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

38 07.11695 11 CLAMP Hose, .375" - .875" Dia Clamp .375 in.-.875 in. Hose
39 07.11639 1 AGITATOR  Agitator Nylon T-10 VH Complete
40 07.11259 1 TEE  Hose Shank Tee Jet 3/8 in. Nylon
42 07.10353 1 PIPE FITTING  Straight 3/4 in. PT x 3/8 in. Hose Barb Nylon
43 07.10341 1 PIPE FITTING  Straight 1/4 in. PT x 3/8 in. Hose Barb Nylon
45 07.10307 2 ELBOW  Elbow 90° 3/4 in. MPT x 3/8 in. Hose Barb
49 07.05114 1 PUMP SHURFLO 3.0 GPM Pump Shurflo 3.0 GPM
50 907758 12 WASHER  Washer: Flat SS .325 x 1.00 x .125
51 907349 12 BOLT  Bolt: HHD 5/16-18 x 1 in. SS

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



7.21 p1 3/2020

LIQUID APPLICATOR



7.21 p1 3/2020

LIQUID APPLICATOR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 908163 1 FLANGE  Bulkhead 1/4 in. FPT Brass
3 907625 11 NUT  Nut Hex Lock Flange 5/16-18 Black Zinc

11 903851 10 BOLT  Bolt Hex 1/4-20 x 2 in. Gr 5
12 902859 21 BOLT  Bolt Hex 5/16-18 x 1 in. Gr 5
13 900503 10 NUT  Washer Lock 5/16 in.
14 900502 10 LOCK WASHER  Washer Lock 1/4 in.
15 900494 21 WASHER  Washer Flat 5/16 in.
16 42.0901080 1 COVER  Hood Inoculant Nozzles
17 42.0901079 1 PIPE  Pipe Inoculant Spray Boom
18 42.0901077 5 PLATE  Cover Plate Offset Weldment
19 42.0901072 5 CLAMP  Clamp Single 1.05 in. Poly 2Pc
20 42.0901049 1 RUBBER STRIP  Strip Hood Skirting
24 11.80553 10 Ft. RUBBER STRIP  Strip Neoprene 1/8 in. x 4 in. (Order Per

Foot)
26 07.20005 15 Ft. TUBE  Tubing Clear Vinyl .375 I.D. (Order Per Foot)
31 07.17213 1 COUPLING 3/4" Poly Pipe Coupling Coupling 3/4 in. FPT x

3/4 in. FPT
34 07.13400 10 Ft. TUBE  Tubing Eva Reinf .375 in. With Nylon (Order Per Foot)
35 07.13368 1 TEE  Tee Hose Barb 3/8 in. Polypro
37 07.11770 1 GAUGE  Gauge 100# 2.5 in. Liquid Stainless Steel
38 07.11695 5 CLAMP Hose, .375" - .875" Dia Clamp .375 in.- .875 in. Hose
41 07.10366 1 PLUG  Hex Plug 1/4 in. MPT
42 07.10353 1 PIPE FITTING  Straight 3/4 in. PT x 3/8 in. Hose Barb Nylon
43 07.10341 1 PIPE FITTING  Straight 1/4 in. PT x 3/8 in. Hose Barb Nylon
44 07.10310 1 VALVE  Slip- On 1/4 in. FPT x 3/8 in. Hose Barb Nylon
46 07.10263 1 CAP  Cap Hose 3/4 in. FPT Polypro
47 {07.18918} 4 Nozzle Body 3/4 in. DBL Hose Barb With Stud
48 07.08287 4 TIP  Tip With Cap/ Gasket

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



7.22 p1 3/2020

FEED TABLE BUMPER



7.22 p1 3/2020

FEED TABLE BUMPER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0800339 1 BUMPER  Bumper: Feedtable
2 900495 20 WASHER  Washer: Flat 3/8 In. Std
3 900497 8 SPARE PART  Washer: Flat 1/2 In. Std
4 903306 8 BOLT  Bolt: Hhd G5 1/2-13 x 1-1/2 In.
5 903829 10 BOLT  Bolt: Hhd G5 5/16-18 x 1-3/4
6 904814 8 WASHER  Washer: Flat 5/8 In. Hardened
7 906483 10 LOCK NUT  Nut: Hex Nylon Lk 5/16-18
8 907399 8 NUT  Nut: Hex Nylon Lk 1/2-13 Flang
9 907488 4 BOLT  Bolt: Hhd G8 5/8 x 2 In.

10 907594 8 WASHER  Washer: Flat 1/2 Hardened
11 908685 4 NUT  Nut: Hex Nylock Flg Gr8 5/8-11

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



SECTION INDEX

Section 008 - PTO, Rotor, Gear Set

SECTION INDEX

Section 008 - PTO, Rotor, Gear Set

8.01 PLANETARY COOLING PUMP

8.02 ROTOR

8.03 UPPER BEATER BAR

8.04 LOWER BEATER BAR

8.06 PLANETARY

8.07 HOUSING PLANETARY DRIVE INPUT

8.08 OUTPUT SUPPORT

8.09 INTERMEDIATE FLANGE

8.10 INTERMEDIATE FLANGE

8.11 GEAR SET

8.12 GEAR SET

8.13 INPUT SUPPORT



 



8.01 p1 3/2020

PLANETARY COOLING PUMP



8.01 p1 3/2020

PLANETARY COOLING PUMP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 908133 1 ELEC CONNECTOR  Connector - 1/2bspp x -12mjic
2 908132 1 O-RING  O-Ring - M10 x 1 W/retainer
3 908092 1 ADAPTER  Adapter -12 Mjic x -16 Bspp
4 907779 4 LOCK NUT  Hhdnut - Nylon Lk Flng 3/8-16 Yellow Zinc
5 40.00147 1 HYD CONNECTOR  Connector: 37d Flare-ORB 7/8-14
6 906401 4 LOCK NUT  Hhdnut - Nylon Lk 1/2-13
7 904863 2 BOLT  Hhdblt 1/4-20 x 3/4 Gr 5
8 902928 4 BOLT  Hhdblt - G5 1/2-13unc x 1-1/4 in.
9 902367 4 BOLT  Hhdblt Gr 5 3/8-16 x 1-1/4

10 900502 2 LOCK WASHER  Washer - Lock 1/4 in.
11 42.1541757 1 BASE PLATE  Base - Filter O-Ring
12 42.1540623 1 ELBOW  Elbow 45° 12 Mjic x 12 ORB
13 42.1540405 1 PLUG  Plug Hex Head 1/4 Mp
14 42.1540167 1 FILTER  Filter - Hydraulic P551553
15 42.0801302 1 VALVE  Check Valve 5 Psi
16 42.0800894 1 CAP  Cap -12 Jic W/ 10mm Port
17 42.0800790 1 VALVE SECTION  Valve Relief Cartridge
18 {42.0800733} 1 Motor - Hyd 24cc Plntry Cooler

18a 42.0800800 1 KIT  Seal Kit for Item 18
18b 42.0801417 1 KEY  Key: Motor Shaft
19 42.0800517 1 MOUNT  Mount - Pump/motor
20 42.0800436 1 COUPLING  Coupler - Spider
21 42.0800435 2 COUPLING  Coupler - Jaw
22 42.0800272 1 SENSOR  Sensor Temperature
23 42.0800250.5 1 HYDRAULIC PUMP  Pump - Hyd Plntry Cooler

23a 42.0800799 1 KIT  Seal Kit for Item 23
24 32.60249 1 VALVE PRESSURE RELIE  Valve Relief Body
25 32.04386 1 UNION CROSS  Adapter 3/4 F Jic To 1/4 M Jic
26 32.02641 1 UNION CROSS  Tee -12 ORB Run x 3/4 Mjic

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



8.01 p2 3/2020

PLANETARY COOLING PUMP



8.01 p2 3/2020

PLANETARY COOLING PUMP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

27 32.01957 1 HYD CONNECTOR  Tee 3/4 Swivel Outlet Jic
28 32.01956 1 ADAPTER  Adapter -12 ORB x 3/4 Jic Swivel
29 32.01948 1 ADAPTER  Adapter 3/4 F Jic To 1/2 M Jic
30 32.01945 1 UNION CROSS  Tee 3/4 Swivel Run 37 Flare
31 32.01940 1 ADAPTER  Adapter -12 ORB x 1/2 M Jic
32 21.00349NIT 1 BODY  Connctr 12 Orb/12 ORB Str Nit
33 {09-74127} 2 Adapter -12 ORB x 3/4 M Jic
34 {09-74125} 1 Elbow 90d 37° Flare 3/4
35 07.17943 1 ELBOW  Elbow -12 ORB x -08 Mjic
36 07.17911 1 ELEC CONNECTOR  Adapter -06 ORB x 3/8 M Jic

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



8.02 p1 3/2020

ROTOR



8.02 p1 3/2020

ROTOR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0800835 1 MOUNT  Mount: Rotor Brg Idler
2 42.1510210 1 BEARING ASSY  Bearing: 3-15/16 In. 4-Bolt Flange
3 42.0801390 1 ROTOR  Rotor: Wls 141 in. W/128 Teeth

3a 42.1020044 AR CAP  Tooth: Rotor
4 42.1120496 1 SPROCKET  Sprocket: 100a35 Btrbar Drv
5 907835 7 LINE  Bolt: Hhd Gr8 1-8 x 3-1/2 Yellow Zinc
6 907248 7 LOCK NUT  Nut: Hex Nylok 1-8
7 907682 4 BOLT  Bolt: Hhd G8 7/8-9 x 5
8 908654 4 NUT  Nut: Hex Gr 8 Toplock 7/8-9
9 907804 10 BOLT  Bolt: Hhd Gr 8 1/2-13 x 2-1/4 Yellow Zinc

10 906401 10 LOCK NUT  Nut: Hex Nylon Lk 1/2-13
11 42.0901179 128 CAP  Cap: Tine Removable Mang Wo/pins

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



8.03 p1 3/2020

UPPER BEATER BAR



8.03 p1 3/2020

UPPER BEATER BAR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 09.74149 4 BODY  Elbow: 90d 37d Fl-Swvl 3/4-16
2 09.74155 4 ELEC CONNECTOR  Connector: 37d Fl-Orb 3/4-16
3 32.02101 2 UNION CROSS  Adapter -10 ORB x 1/2 M Jic
4 42.0800254 1 VALVE  Valve: Hyd Beater

4a 42.0801284 1 VALVE SECTION  Relief Valve Beater
4b 42.0801285 1 KIT  Seal Kit - Relief Valve
4c 42.0801286 2 COIL  Coil Beater Valve
4d 42.0801287 2 NUT  Coil Nut Beater Valve
4e 42.0801288 1 KIT  Seal Kit - Beater Valve

5 42.0800424.5 1 HYDRAULIC MOTOR  Motor: Hyd - Beater 32.7 Cu In
5a 42.1541901 1 KIT  Seal Kit - Hydraulic Motor

6 42.0802291 4 SPACER  Spacer: Tube
7 42.0901073 1 SHAFT  Shaft: Splined Upper Beater
8 42.0901229 1 SHAFT  Shaft: Idler Beater
9 42.0901232.5 1 BEATER  Beater: Upper Wldmnt

10 42.1020009 1 MOUNT  Mount: Beater Bar Hyd Motor
11 42.1020035 1 BEARING ASSY  Bearing: 2-3/16 4-Bolt Flange
12 42.1120058 4 SPACER  Spacer: Btrbar Motor Mount
13 42.1510037.8 1 BEARING ASSY  Bearing: 2-3/16 4-Bolt Flange
14 900498 4 RESISTOR  Washer: Flat 5/8 In. Std
15 901264 4 BOLT  Bolt: Hhd G5 5/8 x 5-1/2 In.
16 902050 2 GASKET  Bolt: Hhd G5 1/2 x 2 In.
17 903832 4 BOLT  Bolt: Hhd G5 5/8 x 2-1/2 Yellow Zinc
18 906401 6 LOCK NUT  Nut: Hex Nylon Lk 1/2-13
19 908625 4 BOLT  Bolt: Hex 1/2-13 x 5-1/4 Gr 8 Yellow Zinc
20 908685 8 NUT  Nut: Hex Nylock Flg Gr8 5/8-11
21 42.0800648 2 HOSE  Hose: Hyd 5/8 Beater Motor 22 in.
22 42.0800649 1 HOSE  Hose: Hyd 5/8 Beater Pump 81 in.
23 42.0800650 1 HOSE  Hose: Hyd 5/8 Beater Valve 22 in.

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



8.03 p2 3/2020

UPPER BEATER BAR



8.03 p2 3/2020

UPPER BEATER BAR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

24 900358 2 JAM NUT  3/5 HD
25 80680 2 LOCK WASHER 3/8 0.381 CST ZND

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



8.04 p1 3/2020

LOWER BEATER BAR



8.04 p1 3/2020

LOWER BEATER BAR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 908685 8 NUT  Nut: Hex Nylock Flg Gr8 5/8-11
2 908625 4 BOLT  Bolt: Hex 1/2-13 x 5-1/4 Gr 8 Yellow Zinc
3 906401 4 LOCK NUT  Nut: Hex Nylon Lk 1/2-13
4 906349 2 LOCK NUT  Nut: Hex Nylok Lk 3/4-10
5 905501 1 FITTING  Zerk: Grease - 1/8 NPT Female
6 905448 8 BOLT  Bolt: Hhd G5 5/8-11 x 2-1/4 In.
8 902300 3 BOLT Hex, 3/8" x 1", Gr5 Bolt: Hhd G5 3/8 x 1 In. Yellow

Zinc
9 901105 3 WASHER  Washer: Flat 3/8 In. SAE

10 80680 3 LOCK WASHER 3/8 0.381 CST ZND
11 900499 1 WASHER  Washer: Flat 3/4 In.
12 900366 2 TERMINAL  Nut: Hex 3/8-16
13 42.1520672 1 SPROCKET  Sprocket: 100b17 2-3/16 1/2 Key
14 42.1510037.8 2 BEARING ASSY  Bearing: 2-3/16 4-Bolt Flange
15 42.1120074 1 KEY  Key: Sq - 1/2 x 1/2 x 3 Long
16 42.1020075 1 BRACKET  Bracket: Chain Tensioner Spring
17 42.1020072 1 SPACER  Spacer: Btrchn Tensioner Brkt
18 42.1020064 1 TENSIONER  Tensioner: Btrchn 3-1/4x3 Uhmw
19 42.0901357 1 CHAIN  Chain: Rlr #100h Super Rvt Ust 60p

19a 42.1520342 1 CHAIN LINK  Link #100H Connector UST
20 42.0901229 1 SHAFT  Shaft: Idler Beater
21 42.0901227 1 SHAFT  Shaft: Drive Lower Beater
22 42.0901223 1 BEATER  Beater: Wldmnt
23 42.0802291 4 SPACER  Spacer: Tube
24 42.0800945 1 NIPPLE  Nipple: Stainless Steel 1/8 In. x 3
25 42.0800943 1 GUARD  Guard: Btr Bar Chain Rotor
26 340077B1 1 SPRING  Spring - Ext 1x4.50 in.
27 336977B1 1 ROD  Rod - 3/8 x 5.5 in. Belt Tensioner

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



8.06 p1 3/2020

PLANETARY



8.06 p1 3/2020

PLANETARY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0800519 1 PLANETARY GEAR  Billet: Planetary Input Gb13000
2 42.0800520 1 SHAFT  Billet: Planetary Output Gb13000
3 42.0801425 1 PLANETARY GEAR  Planetary: Gb16002 16.9:1
4 73385617 8 NUT  Nut: Hex 1/2-20 Nylock
5 907733 8 BOLT  Bolt: Hhd G8 1/2-20 x 3-1/2
6 907965 12 BOLT  Bolt: Hhd G8 1-8 x 5 Yellow Zinc
7 908103 12 BOWDEN CONTROL  Nut: Hex Blk Lock 1-8
8 908507 24 BOLT  Hhdblt: 7/8-9 x 12 Gr 8 Yellow Zinc
9 908521 48 WASHER  Washer: Flat M22 Yellow Zinc

10 908654 24 NUT  Nut: Hex Gr 8 Toplock 7/8-9
11 907693 4 BOLT  Bolt: HHD G 8.8 M16 x 40mm
12 42.0800907 1 PLATE  Output retainer
13 42.0800908 1 PLATE  Input Retainer
14 907850 3 BOLT  Bolt: HHD G 10.9 M10-1.5 x 25mm
15 42.0801444 1 KIT  Seal Kit Planetary

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



8.07 p1 3/2020

HOUSING PLANETARY DRIVE INPUT



8.07 p1 3/2020

HOUSING PLANETARY DRIVE INPUT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 07.17945 1 ELBOW  Elbow: Str Trh 1/4x1/4 SAE
2 32.61128 2 ELBOW  Elbow: -04 MJIC x -04 FJIC 45
3 42.0801107 1 O-RING  O-Ring: Buna-N #367
4 42.0801299 1 CAP  Cap: Ported Drive Shaft End
5 42.0801438 1 HOUSING  Housing: Planetary Drive Input 16002
6 42.0801440 1 SHAFT  Shaft: Plan Drv W/ Flange 16002
7 42.0802374 1 ROD  Rod: 0.5in x 2in
8 42.1202059 1 PLATE  Plate: Drive Tube Mntg Flange-22 In.
9 42.1501891 1 O-RING  O-Ring: .093 x 9.055 Id Buna-N

10 42.1510205 1 BEARING ASSY  Bearing: 3-15/16 In. Spherical
11 42.1510206 1 INSERT  Insert: Bearing 3-15/16 In.
12 42.1510207 1 SEAL  Seal: Oil
13 80680 8 LOCK WASHER 3/8 0.381 CST ZND
14 900508 8 LOCK WASHER  Washer: Lock 5/8 In.
15 907488 8 BOLT  Bolt: Hhd G8 5/8 x 2 In.
16 907830 8 BOLT  Bolt: Hhd Gr8 3/8-16 x 1-1/2 Yellow Zinc
17 907966 12 BOLT  Bolt: Hhd G8 9/16-12 x 2
18 907967 12 SET  Washer: Lock 9/16 In.

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



8.08 p1 3/2020

OUTPUT SUPPORT



8.08 p1 3/2020

OUTPUT SUPPORT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0801205 1 O-RING  O Ring Seal
2 NSS 2 NOT SOLD SEPARAT  Plug

2a 42.0801206 2 WASHER  Washer
3 NSS 12 NOT SOLD SEPARAT  Screw
4 42.0801203 1 O-RING  O Ring Seal
5 42.0801202 1 BEARING ASSY  Bearing
6 42.0801204 1 SEAL  Ring Seal
7 NSS 1 NOT SOLD SEPARAT  Cover
8 NSS 1 NOT SOLD SEPARAT  Output Support
9 NSS 3 NOT SOLD SEPARAT  Screw

10 42.0801426 1 SUPPORT  Output Support Assembly (Consists of Items 2-8)

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



8.09 p1 3/2020

INTERMEDIATE FLANGE



8.09 p1 3/2020

INTERMEDIATE FLANGE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0801205 1 O-RING  O Ring Seal
2 42.0801206 4 WASHER  Washer

2a NSS 4 NOT SOLD SEPARAT  Reduction Plug
2b 42.0801294 2 GLASS  Plug
2c NSS 1 NOT SOLD SEPARAT  Plug
2d 42.0801218 1 BREATHER  Breather

3 {12.0801219} 1 O Ring Seal
4 NSS 1 NOT SOLD SEPARAT  Intermediate Flange
5 42.0801220 1 BEARING ASSY  Bearing

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



8.10 p1 3/2020

INTERMEDIATE FLANGE



8.10 p1 3/2020

INTERMEDIATE FLANGE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 NSS 1 NOT SOLD SEPARAT  Intermediate Flang
2 42.0801219 1 O-RING  O Ring Seal
3 42.0801232 1 RH DOOR LOCK  O Ring Seal
4 NSS 1 NOT SOLD SEPARAT  Snap Ring
5 42.0801427 4 PLUG  Plug
6 NSS 4 NOT SOLD SEPARAT  Washer

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



8.11 p1 3/2020

GEAR SET



8.11 p1 3/2020

GEAR SET

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0801428 4 GEAR  Planetary Gear
2 42.0801210 16 SHIM  Shim
3 NSS 1 NOT SOLD SEPARAT  Planetary Carrier
4 42.0801429 4 PIN  Planetary Gear Pin
5 42.0801430 1 GEAR  Sun Gear
6 NSS 1 NOT SOLD SEPARAT  Plug
7 NSS 1 NOT SOLD SEPARAT  Pad
8 NSS 1 NOT SOLD SEPARAT  Bronze Pad
9 NSS 1 NOT SOLD SEPARAT  Washer Spacer

10 42.0801213 4 PIN  Pin
11 42.0801431 1 GEAR  Ring Gar
12 NSS 8 NOT SOLD SEPARAT  External Snap Ring
13 NSS 1 NOT SOLD SEPARAT  Planetary Carrier
14 42.0801212 12 BEARING ASSY  Bearing
15 NSS 1 NOT SOLD SEPARAT  Antirotation Ring
16 NSS 1 NOT SOLD SEPARAT  Ext Ernal Snap Ring
17 42.0801432 1 COUPLING  Sun Gear Coupling
18 NSS 1 NOT SOLD SEPARAT  Exernal Snap Ring
19 NSS 12 NOT SOLD SEPARAT  Screw
20 NSS 4 NOT SOLD SEPARAT  Screw

20a NSS 4 NOT SOLD SEPARAT  Washer
21 42.0801205 2 O-RING  O Ring Weal

21a 42.0801433 1 PLANETARY GEAR  Planetary Assembly (Consists of Items
1-21)

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



8.12 p1 3/2020

GEAR SET



8.12 p1 3/2020

GEAR SET

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0801221 1 GEAR  Ring Gear
2 NSS 3 NOT SOLD SEPARAT  Screw
3 NSS 3 NOT SOLD SEPARAT  Pin
4 NSS 1 NOT SOLD SEPARAT  End Plate
5 NSS 1 NOT SOLD SEPARAT  Pad
6 NSS 1 NOT SOLD SEPARAT  Pad
7 NSS 1 NOT SOLD SEPARAT  Snap Ring
8 NSS 1 NOT SOLD SEPARAT  Output Plan Carrier
9 42.0801222 1 RH DOOR LOCK  O Ring Seal

10 42.0801219 2 O-RING  O Ring Seal
11 42.0801224 3 GEAR  Planetary Gear
12 42.0801225 6 PIN  Elastic Pin
13 42.0801226 216 NEEDLE  Needle
14 42.0801227 3 PIN  Pin
15 42.0801228 6 SPACER  Spacer
16 42.0801229 1 GEAR  Sun Gear
17 NSS 1 NOT SOLD SEPARAT  Snap Ring
18 NSS 1 NOT SOLD SEPARAT  Coupling
19 NSS 1 NOT SOLD SEPARAT  Input Planetary Carrier
20 NSS 1 NOT SOLD SEPARAT  Ring
21 NSS 3 NOT SOLD SEPARAT  Washer
23 NSS 1 NOT SOLD SEPARAT  Snap Ring
24 42.0801434 1 PLANETARY GEAR  Planetary Assembly (Consists of Items

1-21)

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



8.13 p1 3/2020

INPUT SUPPORT



8.13 p1 3/2020

INPUT SUPPORT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0801234 1 COUPLING  Coupling
2 NSS 1 NOT SOLD SEPARAT  Spacer
3 NSS 16 NOT SOLD SEPARAT  Screw
4 42.0801235 1 BUSHING  Bush
5 42.0801236 1 NUT  Ring Nut
6 42.0801237 1 BEARING ASSY  Bearing
7 NSS 1 NOT SOLD SEPARAT  Housing
8 42.0801238 1 BEARING ASSY  Bearing
9 42.0801239 1 SEAL  O Ring Seal

10 NSS 6 NOT SOLD SEPARAT  Screw
11 NSS 1 NOT SOLD SEPARAT  Cover
12 42.0801240 1 SEAL  Ring Seal
13 42.0801241 1 SHAFT  Shaft
14 NSS 4 NOT SOLD SEPARAT  Washer
15 NSS 4 NOT SOLD SEPARAT  Plug
16 NSS 1 NOT SOLD SEPARAT  Plug
17 NSS 1 NOT SOLD SEPARAT  Washer
18 42.0801435 1 SEAL  O Ring Seal
19 NSS 1 NOT SOLD SEPARAT  Lucking Washer
20 42.0801436 1 SUPPORT  Input Support Assembly (Consists of Items 1 3-

19)

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



SECTION INDEX

Section 009 - Hydraulics, Planetary, Harnesses, Fuses

SECTION INDEX

Section 009 - Hydraulics, Planetary, Harnesses, Fuses

9.02 BATTERY BOX

9.03 JUNCTION BOX, DOOR PANEL

9.04 FUSE BOX, SIDE & REAR CONNECTOR

9.05 FUSE BOX, INSIDE REAR PANEL

9.08 FUSE BOX

9.09 WIRE HARNESS, GROUND STRAP

9.10 WIRE HARNESS, CE LIGHTS

9.11 WIRE HARNESS, CAB END VALVE

9.12 WIRE HARNESS, SIGNAL LIGHT

9.13 WIRE HARNESS, STARTER TO ENGINE

9.14 WIRE HARNESS, POWER, CUMMINS

9.15 WIRE HARNESS, POSITIVE JUMPER

9.16 WIRE HARNESS, STARTER TO ALTERNATOR, CUMMINS

9.17 WIRE HARNESS, STARTER TO NEG POST

9.18 WIRE HARNESS, STARTER TO POS POST

9.19 WIRE HARNESS, ARMREST, CUMMINS

9.20 WIRE HARNESS, ENGINE

9.21 WIRE HARNESS, CHASSIS

9.22 WIRE HARNESS, AC CHASSIS

9.23 WIRE HARNESS, AC CAB

9.24 WIRE HARNESS, ENGINE GROUND



 



9.02 p1 3/2020

BATTERY BOX



9.02 p1 3/2020

BATTERY BOX

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 908160 4 BOLT  Bolt Button Hd #10-24 x 5/8 in. Stainless Steel
2 907621 4 LOCK NUT  Nut Hex Lock #10-24 Nylock Stainless Steel
3 907494 8 CABLE  Washer: SS Flat #10
4 44.01812 1 LATCH  Rubber Latch
5 42.0800989 1 COVER  Cover Weldment Battery Box
6 42.0800985 1 BATTERY TRAY  Battery Box Weldment
7 32.60753 2 BATTERY  Battery 925 CCA

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



9.03 p1 3/2020

JUNCTION BOX, DOOR PANEL



9.03 p1 3/2020

JUNCTION BOX, DOOR PANEL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0801146 4 THREADED ROD  Standoff- Threaded
10 42.0801133 4 LOCK  Lock Deutsch
29 42.0800780 1 CONTROLLER  Clutch Controller
34 42.0801147 1 MODULE  Module Can-6
35 22.94160 5 Ft. GASKET  Gasket .25 in. x .50 in.
36 42.0801134 1 KIT  Connector Kit XA2
46 42.0801131 2 HYD CONNECTOR  Connector 12 Pin Gray
47 42.0801132 2 HYD CONNECTOR  Connector 12 Pin Black
54 42.0800135 1 MODULE  Module XA2
57 42.0801145 1 JUNCTION BOX  Box Junction

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



9.04 p1 3/2020

FUSE BOX, SIDE & REAR CONNECTOR



9.04 p1 3/2020

FUSE BOX, SIDE & REAR CONNECTOR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

3 42.0801135 1 CLIP  Clip Mounting DT Connector .433 Hole
6 21.22579 19 PLUG  Plug Deutsch Cavity

14 42.0801129 2 RELAY  Receptacle Deutsch DTHD04-1-4P
15 21.22553 1 LOCK  Lock Deutsch 12 Socket Plug
16 21.22540 1 PLUG  Plug Deutsch 12 Socket
17 42.0801130 1 PLUG  Plug Deutsch DTHD06-1-4S
18 42.1501593 2 ACTUATOR  Actuator Carl RKR Red Lens
19 42.1501568 2 PIN  Pin Deutsch Connector Size 4
21 42.0801137 1 HANDLE  Cord Grip 4 Hole
24 42.0801136 1 RELAY  Receptacle Deutsch DT04-12PA-P031
25 42.1501549 1 ELEC CONNECTOR  Connector Deutsch HDP 24-24-21 Pin
26 42.0801138 1 NUT  Nut Cord Grip
30 21.22725 1 PLUG  Receptacle Deutsch 23 Pin (Plastic)
31 21.20126 4 WASHER  Washer Lock 1-11/16 in.
32 21.20127 4 NUT  Nut 1-11/16 - 18
33 42.0801139 4 GASKET  Gasket Receptacle HDP24
41 21.00962 2 ELEC CONNECTOR  Receptacle Deutsch 31 Pin (Plastic)
42 42.0801123 1 PLUG  Plug Deutsch HD16-4-4S
43 42.0801141 1 VALVE PRESSURE RELIE  Strain Relief Amp 16 Pos
44 42.0801140 1 VALVE PRESSURE RELIE  Strain Relief Amp 16 Comb
45 21.22536 1 PLUG  Plug Deutsch 6 Socket
48 21.22549 1 LOCK  Lock Deutsch 6 Socket Plug
49 21.00981 1 ELEC CONNECTOR  Connector 16 Pin Female Comb Amp
50 21.00976 1 ELEC CONNECTOR  Connector 16 Pin Female Amp
51 42.0801124 1 ELEC CONNECTOR  Receptacle Deutsch HDP24-24-31SN

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



9.05 p1 3/2020

FUSE BOX, INSIDE REAR PANEL



9.05 p1 3/2020

FUSE BOX, INSIDE REAR PANEL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

4 44.03712 1 CIRCUIT BREAKER  Circuit Breaker 50A
5 44.03716 1 BRACKET  Bracket Circuit Breaker
7 42.0801150 3 RELAY  Relay 70A
8 42.0801149 6 RELAY  Relay 50A

22 44.03717 1 BAR  Buss Bar
23 42.0801152 5 CIRCUIT BREAKER  Circuit Breaker 10A
27 42.0801151 1 CONTROLLER  Converter 12DC/ 24AC
37 42.0801148 1 PANEL  Panel Junction Box
52 07.06550 4 FUSE  Fuse 10A
53 07.17578 4 FUSE  Fuse 15A
55 907821 4 FUSE  Fuse 25A
56 908234 2 FUSE  Fuse 5A

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



9.08 p1 3/2020

FUSE BOX



9.08 p1 3/2020

FUSE BOX

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 21.01015 6 ELEC. TERMINAL PIN  Pin: Deutsch 16/18 Ga
2 21.22537 1 PLUG  Receptacle: Deutsch 6-Pin
3 21.22548 1 LOCK  Lock: Deutsch 6-Pin Recpt
4 21.24246 1 SEAL  Seal: Cab Bulkhead
5 42.0800551 1 JUNCTION BOX  Box: Junction 1114
6 42.0802252 1 CONVERTER  Converter: 12dc/24dc
7 907494 2 CABLE  Washer: Stainless Steel Flat #10
8 907525 4 WASHER  Washer: Stainless Steel Flat #8
9 907609 4 WASHER  Washer: Stainless Steel Lock #6

10 907610 4 NUT  Nut: Hex Stainless Steel #6-32
11 907524 2 NUT  Nut: Hhd Stainless Steel #10-32 Nylock
12 907962 6 SPARE PART  Bolt: Flg M6 x 1.0 x 20 Yellow Zinc

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



9.09 p1 3/2020

WIRE HARNESS, GROUND STRAP



9.09 p1 3/2020

WIRE HARNESS, GROUND STRAP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 21.00110 1 GROUND STRAP  (Cab/Eng)-N1/N2

AB1214-PROFESSIONAL SILAGE BAGGER



9.10 p1 3/2020

WIRE HARNESS, CE LIGHTS



9.10 p1 3/2020

WIRE HARNESS, CE LIGHTS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0800558 1 ELECTRIC CABLE  CE LIGHTS

AB1214-PROFESSIONAL SILAGE BAGGER



9.11 p1 3/2020

WIRE HARNESS, CAB END VALVE



9.11 p1 3/2020

WIRE HARNESS, CAB END VALVE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0800559 1 ELECTRIC CABLE  CAB END VALVE

AB1214-PROFESSIONAL SILAGE BAGGER



9.12 p1 3/2020

WIRE HARNESS, SIGNAL LIGHT



9.12 p1 3/2020

WIRE HARNESS, SIGNAL LIGHT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0800562 1 ELECTRIC CABLE  SIGNAL LIGHTS

AB1214-PROFESSIONAL SILAGE BAGGER



9.13 p1 3/2020

WIRE HARNESS, STARTER TO ENGINE



9.13 p1 3/2020

WIRE HARNESS, STARTER TO ENGINE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0801116 1 ELECTRIC CABLE  Starter to Engine

AB1214-PROFESSIONAL SILAGE BAGGER



9.14 p1 3/2020

WIRE HARNESS, POWER, CUMMINS



9.14 p1 3/2020

WIRE HARNESS, POWER, CUMMINS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0801379 1 ELECTRIC CABLE  Power, Cummins

AB1214-PROFESSIONAL SILAGE BAGGER



9.15 p1 3/2020

WIRE HARNESS, POSITIVE JUMPER



9.15 p1 3/2020

WIRE HARNESS, POSITIVE JUMPER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0801383 1 ELECTRIC CABLE  Positive Jumper

AB1214-PROFESSIONAL SILAGE BAGGER



9.16 p1 3/2020

WIRE HARNESS, STARTER TO ALTERNATOR, CUMMINS



9.16 p1 3/2020

WIRE HARNESS, STARTER TO ALTERNATOR, CUMMINS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0801384 1 ELECTRIC CABLE  Starter to Alt, Cummins

AB1214-PROFESSIONAL SILAGE BAGGER



9.17 p1 3/2020

WIRE HARNESS, STARTER TO NEG POST



9.17 p1 3/2020

WIRE HARNESS, STARTER TO NEG POST

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0801385 1 ELECTRIC CABLE  Starter to Neg Post

AB1214-PROFESSIONAL SILAGE BAGGER



9.18 p1 3/2020

WIRE HARNESS, STARTER TO POS POST



9.18 p1 3/2020

WIRE HARNESS, STARTER TO POS POST

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0801386 1 ELECTRIC CABLE  Starter to Pos Post

AB1214-PROFESSIONAL SILAGE BAGGER



9.19 p1 3/2020

WIRE HARNESS, ARMREST, CUMMINS



9.19 p1 3/2020

WIRE HARNESS, ARMREST, CUMMINS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0801400 1 ELECTRIC CABLE  Armrest, Cummins

AB1214-PROFESSIONAL SILAGE BAGGER



9.20 p1 3/2020

WIRE HARNESS, ENGINE



9.20 p1 3/2020

WIRE HARNESS, ENGINE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0803118 1 WIRE HARNESS  Engine

AB1214-PROFESSIONAL SILAGE BAGGER



9.21 p1 3/2020

WIRE HARNESS, CHASSIS



9.21 p1 3/2020

WIRE HARNESS, CHASSIS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0803273 1 WIRE HARNESS  Chassis

AB1214-PROFESSIONAL SILAGE BAGGER



9.22 p1 3/2020

WIRE HARNESS, AC CHASSIS



9.22 p1 3/2020

WIRE HARNESS, AC CHASSIS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0803370 1 WIRE HARNESS  AC Chassis

AB1214-PROFESSIONAL SILAGE BAGGER



9.23 p1 3/2020

WIRE HARNESS, AC CAB



9.23 p1 3/2020

WIRE HARNESS, AC CAB

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0803371 1 WIRE HARNESS  AC Cab

AB1214-PROFESSIONAL SILAGE BAGGER



9.24 p1 3/2020

WIRE HARNESS, ENGINE GROUND



9.24 p1 3/2020

WIRE HARNESS, ENGINE GROUND

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0803375 1 WIRE HARNESS  Engine Ground

AB1214-PROFESSIONAL SILAGE BAGGER



SECTION INDEX

Section 010 - Misc. Items, Pumps, Tanks, Cylinders

SECTION INDEX

Section 010 - Misc. Items, Pumps, Tanks, Cylinders

10.02 HPTO TANK

10.03 JACK, LIFT

10.04 CYLINDER, HYPAC

10.05 HYD. TUBE

10.07 HYDRAULIC VALVE, ENGINE END

10.08 HYDRAULIC VALVE, CAB END

10.10 ANCHOR CYLINDER

10.12 SHUTTLE VALVE



 



10.02 p1 3/2020

HPTO TANK



10.02 p1 3/2020

HPTO TANK

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 07.11691 2 CLAMP 2" Clamp 2 in. T-Bolt
2 07.17863 1 ELEC CONNECTOR  Connector - Male 1 in. JIC -1 in. NPT
3 09.70941 16 WASHER  Washer Flat 1/2 in. Thick
4 09.74113 1 NIPPLE  Nipple - Pipe 1/2 Hex
5 09.74142 1 ELBOW  Elbow - 90d 3/8 NPTF M/F
6 21.20599 1 NECK FILLER  Filler/breather - High Neck
7 21.20878 8 in. PLASTIC-RUBBER TUBE  Tubing - Clear 3/8 in. Nom
8 21.20879 2 90 ELBOW  Elbow: 90d 3/8 In.tube - 3/8 In. PIP
9 32.03793 1 COLLAR CLAMP  Flange: Kit - 2 In. Code 61

10 32.03995 1 ELBOW  Elbow - 2 in. Code 61 x HB
11 42.0800633 1 HOSE  Hose - Hyd 2 in. Clutch Drain
12 42.0800798 1 DECAL  Decal - Oil Level Hyd. Res. Clutch
13 42.0800867 1 TANK  Tank - Clutch X1114
14 42.1540407 1 PLUG  Plug - Hex Head #8mp
15 42.1541716 1 VALVE SECTION  Valve Ball 1/2 in.
16 902050 8 GASKET  Hhdblt G5 1/2-13 x 2
17 907399 8 NUT  Hhdnut - Nylon Lk 1/2-13 Flange
18 908096 1 ADAPTER  Adapter 1 in. MPT x -08 MJIC

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



10.03 p1 3/2020

JACK, LIFT



10.03 p1 3/2020

JACK, LIFT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 09.74145 8 ELBOW  Elbow: -08 ORB x 1/2 MJIC
2 21.01014 3 ELEC. TERMINAL PIN  Pin: Deutsch 14 Ga
3 21.21460 1 BOOT  Boot - Green Toggle Switch
4 21.22533 1 PLUG  Receptacle Deutsch 3-Pin
5 21.22544 1 LOCK  Lock Deutsch 3 Pin Recpt
6 32.00274 1 SWITCH  Switch 3-Wire Cruise
7 32.02002 1 PLATE  Clamp Plate Tube
8 42.0800722 1 HYDRAULIC CYLINDER  Hyd Cylinder 4 in. x 24 in. ORB
9 42.0802279 1 HYDRAULIC CYLINDER  Cylinder: Hyd 4 x 20 In. ORB

10 42.0901411 7 ORIFICE  Orifice -8 ORB One Way (.059)
11 42.1100046 2 DECAL  Decal Up/down Switch
12 42.1212015 1 BASE PLATE  Jack Base Hydraulic - Eng End
13 42.1212016 1 BASE PLATE  Jack Base Hydraulic - Cab End
14 42.1540581 1 ELEC CONNECTOR  Connector -08 MORB x -08 MJIC Ex
15 907234 1 WASHER  Washer -SS Flat 1/4 in.
16 907427 4 COTTER PIN  Cotter Pin 3/16 x 2 Stainless Steel
17 907458 1 BOLT HEX, 1/4" - 20  x 1-1/2" Hhdblt 1/4-20 x 1-1/2 Stainless

Steel
18 907912 2 VALVE  Po Check Valve Double (-8 ORB)
19 908008 1 CLAMP  Clamp Twin .625 I.D. Smooth
20 42.0800715 1 SEAL KIT  Seal Kit for Hydraulic Cylinder Ref # 9
21 42.0800716 1 KIT  Seal Kit for Hydraulic Cylinder Ref # 8

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



10.04 p1 3/2020

CYLINDER, HYPAC



10.04 p1 3/2020

CYLINDER, HYPAC

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 906401 2 LOCK NUT  Nut: Hex Nylon Lk 1/2-13
2 905501 3 FITTING  Zerk: Grease - 1/8npt Female
3 902675 2 BOLT  Bolt: Hhd G5 1/2 x 3 In. Yellow Zinc
4 902364 8 BOLT  Bolt: Hhd G5 3/8 x 3/4 In.
5 900537 1 HOSE CLAMP  Zerk: Grease - 1/8-Ptf
6 80680 8 LOCK WASHER 3/8 0.381 CST ZND
7 900497 2 SPARE PART  Washer: Flat 1/2 In. Std
8 42.1590059 1 CABLE  Cable: 5/8 x 30 Ft Blank Ends
9 42.1590058 1 CABLE  Cable: 5/8 x 35 Ft Blank Ends

10 42.1541123 1 VALVE  Valve: Needle
11 42.1060156.5 9 PULLEY  Pulley: Anchor Large 1-1/2
12 42.1030091 3 PIN  Asm: Pin - Anchor Cyl Sht 1.5 In.
13 42.1030090 1 PIN  Asm: Pin - Anchor Cyl Lng 1.5 In.
14 42.0901385 1 VALVE SECTION  Valve: Hyd Solnd Anch Float

14a 32.03976 1 COIL  Service Coil
14b 32.03975 1 SEAL KIT  Seal Kit
15 42.0802239.5 2 ROLLER  Roller: Guide
16 42.0801416 1 HYDRAULIC CYLINDER  Asm: 8 In. Anchor Cylinder W/o

Pulleys
17 42.0800253 1 TRANSDUCER  Transducer: Pressure 0-4000 Psi
18 32.03794 1 UNION CROSS  Elbow: 10 ORB x 1/2 MJIC
19 32.02101 1 UNION CROSS  Adapter -10 ORB x 1/2 M JIC
20 32.02033 1 TEE  Tee: 1/2 Swivel Run 37 Flare
21 32.01947 1 HYD CONNECTOR  Tee: 1/2 Swivel Outlet JIC
22 32.01940 2 ADAPTER  Adapter: -12 M ORB 1/2 MJIC
23 07.17862 1 FITTING  Adapter: Male 1/2 JIC-1/2 NPT
24 07.19006 1 90 ELBOW  Elbow 1/2 NPT x 1/2 MJIC

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



10.05 p1 3/2020

HYD. TUBE



10.05 p1 3/2020

HYD. TUBE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 {42.0802348} 1 Hyd Tube Kit X1114 Tow
2 908131 2 UNION CROSS  Cross - Union -08 JIC
3 42.1541728 57 PLATE  Plate Cover 1/2 Tube Clamp
4 42.1541251 79 CLAMP  Clamp - Insert Sgl 1/2t Set
5 42.1541252 16 CLAMP  Clamp Insert Sgl 3/4t Set
6 42.1541726 16 CLAMP  Clamp Top Sgl 1/2p 3/4t 1t
7 907458 60 BOLT HEX, 1/4" - 20  x 1-1/2" Hhdblt 1/4-20 x 1-1/2 Stainless

Steel
8 907973 8 BOLT  Hhdblt - Stainless Steel 1/4-20 x 5-1/2
9 907496 30 BOLT  Hhdblt Stainless Steel 1/4-20 x 3

10 907423 32 BOLT  Hhdblt 1/4-20 x 2 Stainless Steel
11 09.74150 5 ELBOW  Elbow 90d Union 3/4-16 37 Deg
12 {09.74123} 8 Tee Union 3/4-16 37d JIC
13 09.74149 3 BODY  Elbow 90 1/2 in. JIC Swivel
14 {42.1540591} 20 Union Bulkhead #8 MJ x #8 MJ

14a 42.1540750 20 NUT  Nut Bulkhead Union
15 42.1541405 14 ELEC CONNECTOR  Connector - #8 MJ x #4 FP
16 908479 1 HYD CONNECTOR  Connector: 1/4 MPT x 3/8 Tube
17 32.60628 4 REDUCER  Reducer 3/4 FJIC x 3/8 MJIC
18 32.04687 6 ADAPTER  Adapter 1/2 FJIC x 3/8 FPT
19 907557 4 UNION  Union -12 Male JIC
20 73385656 6 ELEC CONNECTOR  Connector: 3/8 MPT x 3/8 Tube
21 908479 8 HYD CONNECTOR  Connector: 1/4 MPT x 3/8 Tube
22 32.01941 2 UNION CROSS  Elbow 3/4 MJIC x Swivel 90
23 32.01948 3 ADAPTER  Adapter 3/4 F JIC To 1/2 M JIC
24 908468 5 ELBOW  Elbow: 1/4 MPT x 3/8 Tube
25 32.03049 3 HYD CONNECTOR  Tee -12 Male JIC
26 32.01945 3 UNION CROSS  Tee 3/4 Swivel Run 37 Flare

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



10.05 p2 3/2020

HYD. TUBE



10.05 p2 3/2020

HYD. TUBE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

27 32.03057 2 ADAPTER  Adapter 1/2 F JIC x 3/8 M JIC
28 908542 2 BOLT  Hhdblt 1/4-20 x 4 Stainless Steel

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



10.07 p1 3/2020

HYDRAULIC VALVE, ENGINE END



10.07 p1 3/2020

HYDRAULIC VALVE, ENGINE END

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0802362 1 VALVE  Valve Hyd Eng End
2 32.02101 18 UNION CROSS  Adapter -10 ORB x 1/2 M JIC
3 07.17911 4 ELEC CONNECTOR  Adapter -06 ORB x 3/8 M JIC
4 907775 1 ELBOW  Adaptor - 10 ORB x 6 MJIC 90d
5 32.02089 2 ADAPTER  Adapter -12 MJIC x -10 ORB
6 42.0802367 1 VALVE BODY  Shuttle Valve O-Ring
7 42.0800728 1 MOUNT  Wldmt Valve Mounting - EE (front)
8 42.0800727 1 PLATE  Plate Valve Mounting - EE (top)
9 42.1100063 1 DECAL  Decal Hyd Valve Bank

10 42.0800555 6 HANDLE  Handle Short P70 Valve
11 901105 7 WASHER  Washer - Flat 3/8 in. SAE
12 903848 4 BOLT  Hhdblt - 3/8-16 x 1-1/2
13 902367 3 BOLT  Bolt: Hhd G5 3/8x1-1/4 In.
14 907779 7 LOCK NUT  Hhdnut - Nylon Lk Flng 3/8-16 Yellow Zinc
15 21.32122 AR VALVE  Coil
16 21.32124 AR SEAL KIT  Seal Kit - End Caps
17 21.32123 AR SEAL KIT  Intersection Seal kit
18 42.0801173 AR KIT  Actuator Kit
19 42.0801295 AR KIT  Kit: Relief Valve

AB1214-PROFESSIONAL SILAGE BAGGER



10.08 p1 3/2020

HYDRAULIC VALVE, CAB END



10.08 p1 3/2020

HYDRAULIC VALVE, CAB END

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0802361 1 VALVE SECTION  Valve Asm Seven Section
2 32.02101 12 UNION CROSS  Adapter -10 ORB x 1/2 M JIC
3 21.21693 1 ELBOW  Elbow -06 FORB x -06 MORB
4 42.0800611 1 REDUCER  Reducer -06 MORB x -04 FORB
5 07.17911 1 ELEC CONNECTOR  Adapter -06 ORB x 3/8 M JIC
6 907775 1 ELBOW  Adaptor - 10 ORB x 6 MJIC 90d
7 32.02089 4 ADAPTER  Adapter -12 MJIC x -10 ORB
8 42.0800253 1 TRANSDUCER  Transducer Pressure 0-4000 Psi
9 907779 3 LOCK NUT  Hhdnut - Nylon Lk Flng 3/8-16 Yellow Zinc

10 903848 3 BOLT  Hhdblt - 3/8-16 x 1-1/2
11 09.74155 2 ELEC CONNECTOR  Adapter -08 ORB x 1/2 M JIC
12 21.00361 1 QUICK FEMALE COUPLING  Coupler - Quick 1/2 Female

Body
13 21.00362 1 QUICK MALE COUPLING  Coupler - Quick 1/2 Male Body
14 32.03085 1 DUST CAP  Dust Plug 1/2 in.
15 32.03084 1 DUST CAP  Dust Cap 1/2 in.
16 32.60010 1 ADAPTER  Adapter: -06 ORB x 1/2 MJIC
17 21.32122 AR VALVE  Coil
18 21.32123 AR SEAL KIT  Intersection Seal Kit
19 21.32124 AR SEAL KIT  Seal Kit - End Caps
20 42.0801173 AR KIT  Actuator Kit
21 42.0801295 AR KIT  Kit: Relief Valve

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER  X1114-PROFESSIONAL SILAGE BAGGER



10.10 p1 3/2020

ANCHOR CYLINDER



10.10 p1 3/2020

ANCHOR CYLINDER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 42.0801408 1 MOUNT  Mount: 8 in. Anchor Cylinder
2 42.0801409 1 CYLINDER HEAD  Head: 8 in. Anchor Cylinder
3 42.0801414 1 CYLINDER HEAD  Cylinder: Anchor - Tie Rod 8 in. x 36 in.
4 {42.0801421} 1 Pin: Rod Stop
5 42.0801423 1 KIT  Seal Kit Anchor Cylinder

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER



10.12 p1 3/2020

SHUTTLE VALVE



10.12 p1 3/2020

SHUTTLE VALVE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 {42.0802365} 1 Valve Body: Shuttle Valve O-Ring
2 42.0802366 1 HYDRAULIC VALVE  Cartridge: Shuttle Valve

AB1214-PROFESSIONAL SILAGE BAGGER  LX1214-PROFESSIONAL
SILAGE BAGGER


